SPATMAT

CATALOGUE DE PIECES
FD30-F

§
3
3
Q
z
3

Siége social Agence de Nantes ( Dépot central )
8 rue Jean Walter 583 route de nort sur Erdre

92110 CLICHY 44850 Ligné

Tél : +33(0)1 55 90 58 30 Tél: +33 (0)2 28 30 74 70

SARL au capital de 280 150€ - SIRET : 309 214 781 00010 www.spatmat-distribution.com

MANUTENTION ——


Utilisateur
Zone de texte 
FD30-F

Utilisateur
Tampon 

Utilisateur
Zone de texte 
FD30-F


FOREWORD

1. This parts list is applied to the FD20/25RTC4 forklift truck . It is intended for users to identi
the name , number and quantity of the parts replaced or repaired and to order them from the
suppliers works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

L] L]

Q Lifting height : Code : 200, 300. 350
Height : 2m. 3m. 3.5m

Mast type : Normal mast(I)(K). Normal mast(II)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: KL1. X63. Y2. DS1. KMSI17.
S2/85

Driving type : RTC4

Weight Series : Code : 20, 25
Ton :2.0t. 2.5t

FD: Rough Terrain Forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

FD20,25RTC4-KL1/KDI1903TCR engine
FD20,25RTC4-X63/4D32G31(I1I) engine
FD20,25RTC4-Y2/4TNE98 engine
FD20,25RTC4-DS1/D24VDM02-MFF06 engine
FD20,25RTC4-KMS17/QSF2.8T3NA60 engine
FD20,25RTC4-S2/S5/S4S-408/S4S-474 engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



BEEXD
W 2 %%
KRR G
13 5 FAES
14548 R
ARG O

Hm AR5




GROUP INDEX

BRAKE CONTROL

MAST SYSTEM

HYDRAULIC SYSTEM

ENGINE SYSTEM

DRIVING SYSTEM

BODY SYSTEM

ACCELERATOR PEDAL

e

O

ELECTRIC SYSTEM

STEERING SYSTEM




INDEX
L RENHLRGE ENgine SyStem « « « + + + ¢ ¢ ettt 1
RENHLZHE ENgINe mOUNt « « « « ¢« v v v v mm e D)
I EIZRGE CoOlliNg SYStEm = + + ¢ o = v v oo e e oo e e e 14
PRI R 4% Fuel SYSEEIM = =+ ¢+ = o s vt s et et e 26
HE R0 EXDaustSyStem = « =+« + v v v v v et e e 34
T EBIARSG Driving system s s e v e e e e e et 46
FEENHE B 223 DIive UNIEMOUNE » =+ =+ =+ » o v o v oo e onoeaeen e 47
BT LK ZhHF L Bl Front drive axle ASSTY * ottt treeeeeee et 51
BT V4 Front final drive « « = =+ = = o o oo oo s oo m oo mennennns 55
TEHIB AR Leftbrake « « ¢ ¢ ¢ o v o v o o o v v vt ittt ettt 59
1 B A Rightbrake: = = =+ s o v v v o v e v it e i it 61
=R S Steering system =« » s s s o s e et e e 63
B 1] 2 Steering control = « + « ¢ = s o o o et e i e 64
B M 5 ¥ 8 S5 BR Steering axle and steering wheel ass’y + + + ¢ s s s e e e e 66
Ja#% AKX Rear steering drive axle« « « + « « o o o v v e e oo oL 68
5 VAT Main Reducer =« + = c v oo v oo v m oo m o ee e 74
DU, HUZN RS0 Brake syStem  + « « = s o oo e e 76
ITEHIE) 5 a9 Brake & inching control — « » « s v v v v e e e e 77
(2RI 7)) Brake [EVer = « + » « ¢ o o o ot e et e 79
iy L R Body SyStem =« » + + v v vttt e e e e e 81
ZEHR R FR FIame ass’y =+« + + v s+ttt e ettt 2
T E 22 %5 Counterweight installation » + « = =+« o o v v e v e e e et e n 90
PLEJKHZE Hood. FloorBoard =« + + « v s o o v v o e v et e i v i oo 94
PITRSL RN, Head guard ass’y « « o v v v v v oo e e 98
2 s KU GE D) Cab assembly(optional) « « « v v e 106
AT TR Left door ASS’Y * ¢+ttt e et et ee e e 110
T TR Right dOOrass’y « « « # v v oo v e oo et 112
. WIE RS Hydraulic systeme = + « =+ ¢ = o o oot oot o et oot e it e e 114

VRIEVAE Ofltank = = ¢ o v o v o v v ettt e e 115



AN

Jus

R ( — ) Valve control linkage (two-throw) =« =+ =+ o o v e o o v e 117

P S (= /)  Valve control linkage (three-throw) « = =+« ¢ = ¢+« v o o 119
= B (9 F ) Valve control linkage (four-throw) « « « = = =« o o o o o o e 121
WEEH K (T ) Valve control linkage (five-throw) « « + « =+ o o o v o v v e 123
WL Hydraulic pipeling =+« « = v+ o o oo v o v e e it ive oo 125
HERG Lifting SyStem  + ¢ = =+ ¢ o o o o e et e et e 141
[ T4E5E % R Gi(Jk A ) Hydraulic system mast(Normal mast KM) + « -+« -+« - 142
[ T28% % R 40(= 71 4 H i) Hydraulic system mast(Full Free 3-Stage Mast KZM) 144
— A IR HE B RFGEAM) Hydraulic system attachments(Normal mast KM) 154
Y A i i B4 B R Gu(FE A ) Hydraulic system attachments(Normal mast KM) 157
=R IR)E B R S5(= 114 H H) Hydraulic system attachments(Full Free 3-Stage Mast KZM) 160
Y I Jm EL T 2480 ( =154 H ) Hydraulic system attachments(Full Free 3-Stage Mast KZM) 170
T X EE(FEA M) Lift Bracket Normal Mast  « « « o o o v o oo oo oo v v e vt e 180
18 X E8(=774 H i) Lift Bracket Full Free 3-Stage Mast + « + =« + « = =+« ¢« . 182
] ;,5(% /N z_@) Mast (Normal mast KIM) « « « =+« e o o v e v v v v v i v ettt 184
[TZ8(="74>H i) Mast (Full free 3-stage mast KZM) = + =« « <« o o oo oo vt 186
WAL (AR Lift Cylinder(Normal Mast KIM) « + « ¢+« o o v o v oo v v e 188

RS TH i 6L (=75 4 © #1) Front Lift Cylinder (Full Free 3-Stage Mast KZM) + - - 192
Ja S FH &L (=15 4 5 i) Rear Lift Cylinder (Full Free 3-Stage Mast KZM) - - - 196

FAFEL Tilt cylinder - « «+ + « o v v v oo e e e i e e 200
HL RS0 BleCtriC SyStem  + « « v o o v v o v oo v e i et 204
LS 2250 ElectriC SYSEM  + + = ¢ o v v o v oo oo et m et 205
PRI ScUtCheon = « = =+ @+ o v o o v ot et et e e 230

FRMH SCUtChEOn =+ = + =+ =+ o s s ot o oottt 231



— KIHLARSG

ENGINE SYSTEM



,25,30RTC4-KL1

FD20

RN %5
Engine mount




RN 2 %

Engine mount

FD20,25,30RTC4-KL1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 JB/T8870 Wi 80X 60 Clip 5
2 A30DK5-10100 UESS Air cleaner 1
3 JB/T8870 IEfiE 64 X 44 Clip 2
4 A30DK5-10002 HS%EB  Hose, intake air 1
5 Y25B5-10002 WS4 Intake steel pipe 1
6 Y25B5-10001 B A Hose, intake air 1
7 A30BN5-10002 HASFEE  Hose, intake air 1
8 A30BN5-11000 RIKDI1903TCR A ZIHL Engine 1
9 A30BN5-10003 X FE Fan seat 1
10 A30BN5-10004 420 HEAJH Fan 1
11 GB/T5783 B2k M6X20 Bolt 4
12 GB/T93 # 4% 6 Washer, Lock 4
13 GB/T97.1 “F-#6 Washer 4
14 GB/T5783 2 M8X30 Bolt 4
15 GB/T93 FAF 8 Washer, Lock 6
16 GB/T97.1 “F-#48 Washer 6
17 Y25B5-10100L KENHLIEHLE Left engine support 1
18 GB/T5783 B2k M12X25 Bolt 6
19 GB/T93 FF 12 Washer, Lock 6
20 GB/T97.1 P 12 Washer,lock 6
21 A30EG5-10001 WP 7 Steel protective shell 2
22 A30EG5-10400 JEH  Rubber pad 2
23 A30A5-10003 5 Rubber pad 1
24 Y25B5-10100R RENHLAHLE Right engine support 1
25 Y25B5-10003 HSEB  Hose, intake air 1
26 GB/T5783 124 M8 X20 Bolt 2
27 A30DK5-10200 TUESE AR MU Air cleaner bracket 1




FD20,25,30RTC4-X63

RN %5
Engine mount

6% )

17,18,19



RN 2 %

Engine mount

FD20,25,30RTC4-X63

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 8JC18-07505 XU 224 75X 70 Clip 5
2 Y25B5-10001 HSEA  Hose, intake air 1
3 Y25B5-10002 HEA 4N Intake steel pipe 1
4 Y25C5-10002 S4B Hose, intake air 1
5 8JC18-08005 WU 22 M4 80X 75 Clip 1
6 Y25C5-10100 RENHLCGHTSE4D32) Engine 1
7 Y25C5-10300 RN Left engine support 1
8 GB/T5783 I2#: M12X40 Bolt 2
9 GB/T93 FF 12 Washer, Lock 2
10 GB/T 96 K#EHE 12 Washer 2
11 GB/T97.1 “F-# 10 Washer 8
12 GB/T93 FE 10 Washer, Lock 8
13 GB/T5783 B2H: M10X30 Bolt 8
14 A30EG5-10400 JRE#  Rubber pad 2
15 A30EG5-10001 W R-315E Steel protective shell 2
16 Y25C5-10200 R4 WL Right engine support 1
17 GB/T5783 B2k M8 X 20 Bolt 2
18 GB/T93 JE 8 Washer, Lock 2
19 GB/T97.1 P44 8 Washer 2
20 A30DK5-10200 TUESE R Air cleaner bracket 1
21 Y25C5-10003 #HSEC Hose, intake air 1
22 A30DA5-10200 TUESS A Air cleaner 1




N, — PR >|
RANBLL A FD20,25,30RTC4-Y2
Engine mount




RN 2 %

Engine mount

FD20,25,30RTC4-Y2

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 8JC18-07505 RAH 22 M54 75X 70 Clip 6

2 Y25B5-10001 HSEA  Hose, intake air 1

3 Y25B5-10002 HEA 4N Intake steel pipe 1

4 A30A5-11200 TUESR A Air cleaner 1

5 Y25D5-10004 5% C Hose, intake air 1

6 A30H5-10200 L A4TNE9S K Bl Hl Engine 1 i n|
- A30H5-10700 ¥ LATNEIS K ##HL Engine 1 e
7 Y25D5-10100L RENLENLE Left engine support 1

8 GB/T97.1 3 8 Washer 4

9 GB/T93 8 Washer, Lock 4

10 GB/T5783 BZ4: M8X 12 Bolt 2

11 GB/T5783 IZH: M8X20 Bolt 2

12 GB/T 96 K#JE 12 Washer 2

13 GB/T93 FAF 12 Washer, Lock 2

14 GB/T5783 BE4: M12X40 Bolt 2

15 Y25D5-10100R REHMWIA L Right engine support 1

16 A30EG5-10400 J=#  Rubber pad 2

17 A30EG5-10001 MR 72 Steel protective shell 2

18 GB/T5783 24 M10X30  Bolt 8

19 GB/T93 FF 10 Washer, Lock 8

20 GB/T97.1 P44 10 Washer 8

21 Y25D5-10200 YRS A8 Air cleaner bracket 1

22 Y25B5-10003 BB Hose, intake air 1




D20,25,30RTC4-DS1

BN L 23

Engine mount

K




RN 2 %

Engine mount

FD20,25,30RTC4-DS1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 8JC18-09010 BN 22 154 90X 80 Clip 2
2 A30DL5-10100 TUER K Air cleaner 1
3 Y25E5-10100 W SR Steel pipe 1
4 Y25E5-10002 HS%EB  Hose, intake air 1
5 8JC18-07505 KM 22 W5l 75X 70 Clip 3
6 Y25B5-10001 HSEB  Hose, intake air 1
7 A30DL5-11000 2 1D24 % FHL Engine 1
8 Y25E5-10003 A5 B Fan seat 1
9 A30DL5-10003 $ 420F X\ Fan 1
10 GB/T5783 BE4: M6X20 Bolt 4
11 GB/T93 i 6 Washer, Lock 4
12 GB/T97.1 P-4 6 Washer 4
13 Y25E5-10200 RENHIHLE Engine support 2
14 GB/T5783 B2k M12X25 Bolt 8
15 GB/T93 FAF 12 Washer, Lock 8
16 GB/T97.1 34 12 Washer 8
17 A30EG5-10400 M= Rubber pad 2
18 A30EG5-10001 IR 72 Steel protective shell 2
19 GB/T93 A 12 Washer, Lock 2
20 GB/T 96 K#FE 12 Washer 2
21 GB/T5783 B2k M12X40 Bolt 2
22 6902 RV ER 7K Deep groove ball bearing 1
23 Y25E5-10001 HSEA  Hose, intake air 1
24 GB/T5783 B24: M8X20 Bolt 2
25 GB/T93 HE 8 Washer, Lock 6
26 GB/T97.1 P44 8 Washer 6
27 Y25E1-10300 SYERESCZE  Air cleaner bracket 1




FD20,25,30RTC4-KMS17

RN %5
Engine mount

17,18,19,20,21,11,12,14,15

10

".w.r.,\-. .30;@ \ L\
= I o ‘\\.




RN 2 %

Engine mount

FD20,25,30RTC4-KMS17

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 8JC18-09010 BN 22 154 90X 80 Clip 2
2 A30DK5-10100 TUER K Air cleaner 1
3 Y25B5-10002 HEA 4N Intake steel pipe 1
4 Y25F5-10001 HESE A Hose, intake air 1
5 8JC18-07505 KM 22 W5l 75X 70 Clip 5
6 Y25B5-10001 HSEA  Hose, intake air 1
7 A30AD5-10100 HEHHTQSF2.8t3NAG60 K 2/l Engine 1
8 A30AB5-10002 A5 B Fan seat 1
9 A30AB5-10200 M5 Fan 1
10 GB/T5783 BE4: M10X 60 Bolt 8
11 GB/T93 HE 10 Washer, Lock 8
12 GB/T97.1 34 10 Washer 8
13 Y25F5-10200 RENLEHLE Left engine support 1
14 GB/T93 34 12 Washer, Lock 8
15 GB/T97.1 “F-#4 12 Washer 8
16 GB/T5783 W24 M12X35 Bolt 8
17 A30EG5-10001 WHIRA5E Steel protective shell 2
18 GB/T5783 I2#: M12X40 Bolt 2
19 A30EG5-10400 J=E#  Rubber pad 2
20 GB/T5783 B24: M10X40 Bolt 8
21 GB/T6170 #2EE M10 Nut 4
22 Y25F5-10300 RENHLAHLN Right engine support 1
23 Y25B5-10003 HS%EB  Hose, intake air 1
24 GB/T5783 2 Fe M8X20 Bolt 2
25 GB/T93 HE 8 Washer, Lock 6
26 GB/T97.1 P34 8 Washer 6
27 Y25F1-10002 SYERESCZE  Air cleaner bracket 1

11




FD20,25,30RTC4-S2/S5

g7

KENHL

Engine mount

e

, EHESE R A BB

B SERFEE R

12



RN 2 %

Engine mount

FD20,25,30RTC4-S2/S5

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 A30DAS5-10200 TPELR R Air cleaner 1
2 Y25G5-10001 HSE Hose, intake air 1
3 8JC18-07505 XU 2264 75X 70 Clip 4
4 Y25B5-10001 HSEA  Hose, intake air 1
5 Y25B5-10002 HEA N Intake steel pipe 1
6 Y25F1-10002 TUESE Y Air cleaner bracket 1
7 8JC18-08005 KA 22 W4 80X 75 Clip 2
8 A30BA5-10200 —3ES4S-474 12511 Engine 1
9 Y25G5-10100L KAWL Left engine support 1
10 GB/T5783 B2k M12X25 Bolt 8
11 GB/T93 #1E% 12 Washer, Lock 10
12 A30EG5-10001 WI{E 5% Steel protective shell 2
13 A30EG5-10400 JHEH Rubber pad 2
14 GB/T6170 BZEF M10 Nut 4
15 GB/T93 FF 10 Washer, Lock 4
16 GB/T5783 #2#: M10X40 Bolt 4
17 GB/T97.1 P44 12 Washer 2
18 GB/T5783 I2#: M12X40 Bolt 2
19 GB/T97.1 P44 10 Washer 4
20 Y25G5-10100R RENHLAHLE Right engine support 1
21 Y25C5-10003 S C  Hose, intake air 1
22 GB/T97.1 P44 8 Washer 4
23 GB/T93 FAF 8 Washer, Lock 4
24 GB/T5783 B24: M8X20 Bolt 2
25 GB/T5783 #2H: M8X 12 Bolt 2

13




FD20,25,30RTC4-KL1

N\ =~
@v \ ,,,,a,,,
\

Cooling system

wH RS

(o)
—

14



REARGE

Cooling system

FD20,25,30RTC4-KL1

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30A5-40005 1242 Bolt 2

2 A30A5-20003 HH Gasket 2

3 A30A5-40004 1 B I Rubber mat 2

4 GB/T889. 1 e 4 &8 i AF 7S M R IR BEMS Nut 2

5 Y25B5-40100 KFE K Radiator 1

6 JB/T8870 TR M4 Y 3435 65X 57 Clip 2

7 A30BN5-40110 X3 Fan retainer 1

8 GB/T5783 W2 M8 X 16 Bolt 2

9 GB/T93 i 8 Washer, lock 2

10 GB/T97.1 P 8 Washer 4

11 JB/T8870 %4 16X 10 Clip 2

12 TG000-08065 KB & 8X 650 Hose L. P. 1

13 JB/T8870 %4 50X 32 Clip 4

14 A30DK5-40003 /K% Hose rubber 1

15 A30DK5-40002 FAHESE Outlet pipe 1

16 A451.5-40210 B /K348 Deputy Cisterns Bracket 1

17 A45L5-40200 FI7K#8 Deputy Cisterns 1

18 JB/T8870 T i 717 3 3 75X 67 Clip 1

19 JB/T8870 % fi 25X 16 Clip 4
20 GJIT-247-00 B3k Nipple 1 I KL%
21 TG000-12120 R & 12X 1200 Hose L. P. 1
22 TG000-12140 RS & 12X 1400 Hose L. P. 1

23 JB/T8870 TR 0 4 715 5 % 46 X 38 Clip 1
24 A30DK5-40001 t¥e it U8 Inlet pipe 1
25 A30DK5-40004 N7K% Hose rubber 1
26 A30A5-40003 P HI Rubber mat 2
27 T20G1-20015 —IHE Sk Tee joint 1 % XML
28 JB/T8870 %4 40X 25 Clip 2
29 A30DK5-40005 KA #E Hose 1

15




" ARG

Cooling system

FD20,25,30RT4-X63

16



REARGE

Cooling system

FD20,25,30RT4-X63

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 Y25C5-40100 KA B Radiator 1
2 Y25C5-40002 /K% Hose rubber 1
3 A30E5-40110 K3 ™ Fan retainer 1
4 GB/T889. 1 k4 & i PF oS M R I8 REMS Nut 2
5 GB/T97.1 P44 8 Washer 2
6 A30A5-40004 2 BRI Rubber mat 2
7 A30A5-20003 K Gasket 2
8 A30A5-40005 2 Bolt 2
9 GB/T5783 #2448 M8 X 20 Bolt 2
10 GB/T93 F# 8 Washer, lock 2
11 GB/T96 K#H P 8 Washer 2
12 8JC18-04808 XUEA 22 1% 4l 48 X 40 Clip 4
13 Y25C5-40001 ~7K% Hose rubber 1
14 JB/T8870 I 4 2516 Clip 4
15 TG000-12120 fRERZE & 12X 1200 Hose L. P. 1
16 TG000-12140 RJERE & 12X 1400 Hose L. P. 1
17 A30A5-40003 I H#I Rubber mat 2
18 A4515-40200 F7K#8 Deputy Cisterns 1
19 A451.5-40210 Rl 7K #6228 Deputy Cisterns Bracket 1

17




FD20,25,30RT4-Y2

ARG
Cooling system

<t
—

15

16

18



REARGE

Cooling system

FD20,25,30RT4-Y2

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 A30DA5-40300 KA B Radiator 1
2 A30E5-40110 K ™ Fan retainer 1
3 A30A5-40005 242 Bolt 2
4 A30A5-20003 )7 Gasket 2
5 A30A5-40004 1 B FIT Rubber mat 2
6 GB/T97.1 -3 8 Washer 2
7 GB/T889. 1 A5 4 J@ 1 A 7S A1 B R R BEM8 Nut 2
8 A45L5-40210 &) 7/KF6 4% Deputy Cisterns Bracket 1
9 GB/T5783 #2448 M8 X 20 Bolt 2
10 GB/T93 F# 8 Washer, lock 2
11 GB/T96 K#HE 8 Washer 2
12 A45L5-40200 El7KF Deputy Cisterns 1
13 A30DA5-40002 ~7K% Hose rubber 1
14 JB/T8870 W4 25X 16 Clip 4
15 TG000-12120 fRERZE & 12X 1200 Hose L. P. 1
16 TG000-12140 RJERE & 12X 1400 Hose L. P. 1
17 A30A5-40003 I H#I Rubber mat 2
18 GJT-272-00 H.i# 4%k Nipple 2
19 A30DAS5-40001 /K% Hose rubber 1
20 8JC18-04808 XUEM 22 1% 4l 48 X 40 Clip 4

19




FD20,25,30RT4-DS1

ARG
Cooling system

g

12,13,14

26,27

20



R RG

Cooling system

FD20,25,30RT4-DS1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 GB/T889. 1 Ak & I A A S 1 B R R BEM8 Nut 2
2 GB/T97.1 -3 8 Washer 5
3 A30A5-40004 1 BT Rubber mat 2
4 A30A5-20003 )7 Gasket 2
5 A30A5-40005 2 Bolt 2
6 Y25E5-40100 KA S Radiator 1
7 A30BN5-40110 KM Fan retainer 1
8 JB/T8870 %45 50X 32 Clip 4
9 GB/T5783 #2448 M8 X 16 Bolt 3
10 GB/T93 F# 8 Washer, lock 3
11 Y25E5-40001 /K% Hose rubber 1
12 TG000-10240 AR E & 10X 2400 Hose 1
13 TQ000-08025 HHFLHF8 X 250 Strapping tape 2
14 JB/T982 21 & #14 Combination pad 2
15 JB/T8870 M4 16X 10 Clip 4
16 A30DL5-40008 rh YA AN Outlet steel pipe 1
17 A30DL5-40007 rRA ST Intake pipe 1T 1
18 Y25E5-40002 /K% Hose rubber 1
19 JB/T8870 TR MG 3535 52X 45 Clip 1
20 A30DL5-40003 A HE ST Intake pipe 1 1
21 A30DL5-40005 HR A AR Intake pipe 1
22 Y25E5-40003 R4S Intake pipe 1
23 A30A5-40003 1% B 1 Rubber mat 2
24 JB/T8870 TA M4 Y 343 65X 57 Clip 7
25 Y25E5-40004 R4 HAGE Outlet pipe 1
26 A45L5-40210 Bl7K 46 52 28 Deputy Cisterns Bracket 1
27 A45L5-40200 FI7K#8 Deputy Cisterns 1

21




REARGE

: FD20,25,30RT4-KMS17
Cooling system

15,16,6,11,17,18,19

22



REARGE

Cooling system

FD20,25,30RT4-KMS17

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 Y25F5-40001 /K% Hose rubber 1
2 JB/T8870 %4 5032 Clip 3
3 A30A5-40004 1 BT Rubber mat 2
4 A30A5-40005 2 Bolt 2
5 A30A5-20003 K Gasket 2
6 GB/T97.1 -3 8 Washer 2
7 GB/T889. 1 A5 4 J@ 1 A 7S A1 B R R BEM8 Nut 2
8 Y25F5-40002 /K% Hose rubber 1
9 A30BC5-40210 KM Fan retainer 1
10 GB/T5783 I 4 M8 X 16 Bolt 4
11 GB/T93 F#E 8 Washer, lock 4
12 Y25F5-40100 KFE LB Radiator 1
13 JB/T8870 %4 5135 Clip 1
14 A30A5-40003 % H# Rubber mat 2
15 8JB25-01108 R4 & 11 Hoop 2
16 TG000-06100 EWIRE & 6X 1000 Hose 1
17 GB/T5783 2 M8 X 20 Bolt 2
18 A45L5-40200 F7K#8 Deputy Cisterns 1
19 A451.5-40210 Rl 7K #6228 Deputy Cisterns Bracket 1

23




REARGE

: FD20,25,30RT4-S2/S5
Cooling system

14,15,16,17,18,19,20,21

24



R RG

Cooling system

FD20,25,30RT4-S2/S5

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 2 M8X 16 Bolt 2 K b 2F 1%
2 GB/T93 i 8 Washer, lock 2 R F 25 3% FH
3 A30E5-40110 K3 ™ Fan retainer 1 Wi b 2 1% H
4 A30DF5-40002 F/K% Hose rubber 1
5 JB/T8870 I 4 5032 Clip 4
6 A30DF5-40001 /K% Hose rubber 1 —2¥84S-408
- A30DF5-40003 7K Hose rubber 1 —35S4S-474
7 A30DF5-40100 KFE ML Radiator 1
8 A30A5-40003 2 5 #41 Rubber mat 2
9 A30A5-40005 2 Bolt 2
10 A30A5-20003 A Gasket 2
11 A30A5-40004 % #I1 Rubber mat 2
12 GB/T97.1 P44 8 Washer 2
13 GB/T889. 1 Ak 4 & i 2F S M B R I8 REMS Nut 2
14 A45L5-40210 EIl7K #3242 Deputy Cisterns Bracket 1
15 A451.5-40200 EI7K48 Deputy Cisterns 1
16 GB/T5783 12 F: M8 X 20 Bolt 2
17 GB/T93 #1448 Washer, lock 2
18 GB/T97.1 P 8 Washer 2
19 GB/T6177. 1 N A AT IR BEMS Nut 2
20 TG000-06100 R & 6X 1000 Hose 1
21 8JB25-01108 R4 & 11 Hoop 2

25




y
/
/ g
—
!
,x, 1, = 7
i o =
- | =
\\\\\ / - | __
- , _
TN \§ |
- kY s |
L Y X
- Ay '\ =
g \ B o g
A/ \ \ N V!
N \Y N — 2
/ / » NS o
RO =
Y, Y.
"\ Nl
N N =
N SEN
0 SN
R N =
= | _ o
- = . ]
0 :
Al \,
<
// z 1
)
g
S i
<
_ n
X
S
Ve o _
<
<
/ N Ay
: /
2
> _— .
|
— - \ '—) \
- =
=
S~ —
— !
[) £ #
\ H
; —
7 1
g = : :
z f PO
; _
! : _
: B
3 7 |
1 / /
/ : \ —
Y / .




1 2 4t

Fuel system

FD20,25,30RT4-KL1/X63/Y2

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAE d2 AR AL Plate 1

2 A30DAS5-30002 PRIMAR FE AR E Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 JB/T982 ZH 4 #48 Combination pad 10

5 GB/T823 N SL BB ATMS X 12 Screw 5

6 GB/T93 FH 5 Washer, lock 5

7 A22B2-30003 "% Rubber sheath 1

8 A30DA5-30001 by g Cap 1

9 Y25B5-30100 T & B Fuel pipe ass’y 1

10 A30A5-30100 T % The gas cap 1

11 A22B5-30002 FH P Sealant block 1

12 GB/T93 #1348 Washer, lock 4

13 GB/T97.1 P 8 Washer 4

14 A30A5-30002 # Washer 1 TS A% S 25 B

15 A30A5-30400 SETM RIS 2% Diesel Filter 1

16 A30A4-50004 ED% %} [E|26 seal ring 1 ISP R i

17 A30A4-50002 UM BEZE  Plug,drain 1

18 A30BN5-30100 K7 B 2% Oil water separator 1 RENLE W

19 TG000-08080 BRI & 8X 800 Fuel pipe 1

20 TG000-08100 PRI & 8X 1000 Fuel pipe 1

21 JB/T8870 I 10X 16 Clip 6

22 TG000-08120 PRI & 8X 1200 Fuel pipe 1

27




FD20,25,30RT4-DS1

M
PARAY

)|

MBS
Fuel system

28



1 2 4t

Fuel system

FD20,25,30RT4-DS1

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30A5-30100 fnyhEE  Cap 1

2 A22B2-30003 4 %£ Rubber sheath 1

3 A30DA5-30001 Ik e Cap 1

4 GB/T5783 122 M8X20 Bolt 10

5 GB/T93 J 8 Washer, lock 2

6 GB/T97.1 P-4 8 Washer 2

7 Y25B5-30100 TR S % Fuel pipe 1

8 A22B5-30002 2 R Sealant block 1

9 A30A4-50004 ED#% #1826 seal ring 1 TR FE B 77

10 A30A4-50002 MR ZE  Plug,drain 1

11 Y25E5-30003 PRIHZC Fuel pipe 1

12 GB/T823 AN LR ETMS X 12 Screw 5

13 GB/T93 5 Washer, lock 5

14 A30A5-30002 # Washer 1 TS A% SR 2 B o

15 JB/T982 21 & #8 Combination pad 8

16 A30DA5-30300 BRI A S5 S R Plate 1

17 A30DA5-30002 PR AR EY  Packing 1

18 A30A5-30400 S )ETS %% Diesel Filter 1

19 Y25E5-30001 PRI A Fuel pipe 1

20 A30DL5-30100 MK 2> 228 Oil-Water Separator 1 KN E

21 Y25E5-30002 PRI B Fuel pipe 1

29




18

B e »
==

FD20,25,30RT4-KMS17

23,12,11,22

Fugl system

30



1 2 4t

Fuel system

FD20,25,30RT4-KMS17

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAE d2 AR AL Plate 1

2 A30DA5-30002 PRIMFE F2 AR E Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 GB/T823 | RE /N SK R ETMS X 12 Screw 5

5 GB/T93 s 5 Washer, lock 5

6 A22B2-30003 K3 % Rubber sheath 1

7 A30DAS5-30001 b Cap 1

8 A30A5-30100 i a:  Cap 1

9 Y25B5-30100 Tni e S % Fuel pipe 1

10 A22B5-30002 S5 H Sealant block 1

11 GB/T93 L 8 Washer, lock 4

12 GB/T97.1 P44 8 Washer 4

13 A30A5-30002 # Washer 1 THT A% SR 2 B
14 A30A5-30400 S UETE A% Diesel Filter 1

15 A30A4-50004 ED% #}[£26 seal ring 1 TSI R ZE B
16 A30A4-50002 M BR%E  Plug,drain 1

17 Y25F5-30003 PRI C Fuel pipe 1

18 JB/T8870 I 4 10X 16 Clip 2

19 Y25F5-30010 7K 73 125 8% SC 4L ) Bracket 1

20 Y25F5-30002 PRI B Fuel pipe 1

21 Y25F5-30001 PRI A Fuel pipe 1

22 A30AB5-30100 TH 7K 433 2% Oil-Water Separator 1 KRENHL A
23 GB/T5783 12k M8 X 25 Bolt 2

31




FD20,25,30RT4-S2/S5

JR I 2 5t

Fuel system

32



1 2 4t

Fuel system

FD20,25,30RT4-S2/S5

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30DA5-30300 BRIMAE d2 AR AL Plate 1

2 A30DAS5-30002 PRIMAR REARES  Packing 1

3 GB/T5783 B2 H: M8 X 20 Bolt 12

4 JB/T982 2 & #8 Combination pad 10

5 GB/T823 Tl N B SK B ATMS X 12 Screw 5

6 GB/T93 FH 5 Washer, lock 5

7 A22B2-30003 # X9 Rubber sheath 1

8 A30DA5-30001 by g Cap 1

9 A30A5-30100 I &  Cap 1

10 Y25B5-30100 Tni & S % Fuel pipe 1

11 A22B5-30002 3 g Sealant block 1

12 GB/T93 FE 8 Washer, lock 4

13 GB/T97.1 P 8 Washer 4

14 A30A5-30002 # Washer 1 TS A% SR 2 B o
15 A30A5-30400 SEMJETE % Diesel Filter 1

16 A30A4-50004 ED% &f 8|26 seal ring 1 TSI R ZE i
17 A30A4-50002 UM BEZE  Plug,drain 1

18 A50A5-30200 S )ETS %% Diesel Filter 1

19 TG000-08080 PRI & 8 X800 Fuel pipe 1

20 TG000-08100 PRI & 8X 1000 Fuel pipe 1

21 TG000-08120 PRI & 8X 1200 Fuel pipe 1

22 JB/T8870 I 4 10X 16 Clip 6

33




f= 42
A% FD20,25,30RT4-KL1
Exhaust system

34



PR G

Exhaust system

FD20,25,30RT4-KL]1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 Y25B5-20100 T A RS B Muffler 1

2 A50A5-20200 B Clamp 2

3 GB/T 6170 #2EE M8 Nut 6

4 GB/T 93 3 8 Washer lock 8

5 GB/T 97.1 P8 Washer 8

6 GB/T 5783 B2 M8X25 Bolt 8

7 A30BN5-20100 HEAUET Exhuast pipe 1

8 —JufEfL 2% Three way catalytic converter| 1 KAWL E 7

9 JB/T8870 I 4 150X 130 Clip 2

10 A30BN5-20500 A ER S8 Bracket 1

11 A30DK5-20200 S8 S Exhuast pipe 1

12 A30A5-20002 124 Bolt 2

13 A30A5-20001 i3 Rubber pad 4

14 A30A5-20003 # ) Shim 4

15 GB/T889. 1 AE 4 JE 1 A 7S A B R R BEM8 Nut 2

35




f= 42
ARG FD20,25,30RT4-X63
Exhaust system

36



PR G

Exhaust system

FD20,25,30RT4-X63

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 A30A5-20002 1244 Bolt 2

2 A30A5-20003 - Shim 4

3 A30A5-20001 4 5 Rubber pad 4

4 GB/T889. 1 Ik & @ A S M B K IR REMS Nut 2

5 Y25C5-20100 TH 75 A% Muffler 1

6 A50A5-20200 B Clamp 1

7 A30A5-20200 -+ Clamp 1

8 Y25C5-20200 HESE S Exhaust pipe 1

9 GB/T97.1 *F# 8 Washer 4

10 GB/T 93 3 8 Washer lock 4

11 GB/T 5783 12k M8X30 Bolt 4

37




/= Z 02
HE A5 FD20,25,30RT4-Y2
Exhaust system

38



PR G

Exhaust system

FD20,25,30RT4-Y2

JF5 F5 T A4 FR &= HE
Item Part No Description Q’ty Remark

1 Y25D5-20100 T A RS B Muffler 1

2 A50A5-20200 B Clamp 1

3 GB/T889. 1 A 4 J@ A /S M B R R REM8 Nut 2

4 A30A5-20003 ) Shim 4

5 A30A5-20001 % Rubber pad 4

6 A30A5-20002 12 Bolt 2

7 A30A5-20200 -+ Clamp 1

8 Y25C5-20200 HESE S Exhaust pipe 1

39




FD20,25,30RT4-DS1

Exhaust system

PR 4

40



PR G

Exhaust system

FD20,25,30RT4-DS1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 Y25E5-20200 = HEEE High exhaust pipe 1

2 A50A5-20200 B Clamp 2

3 A30DL5-20400 DPF 1 1

4 A30A5-20002 122 Bolt 4

5 A30A5-20003 #F Shim 4

6 A30A5-20001 B H# Rubber pad 8

7 GB/T 97.1 P44 8 Washer 4

8 GB/T889. 1 3k 4 B A S M B K IE BEMS Nut 4

9 GB/T 5783 2 M10X30 Bolt 6

10 GB/T 93 FAF 10 Washer lock 6

11 GB/T 97.1 “F-# 10 Washer 6

12 A30DL5-20001 DPF % %% % %% Bracket 2

13 Y25E5-20100 HESE S Exhaust pipe 1

14 GB/T 5783 12k M8X25 Bolt 6

15 GB/T 93 FE 8 Washer lock 4

16 A30BC5-20300 B Clamp 1

41




FD20,25,30RT4-KMS17

PR 4

Exhaust system

42



PR G

Exhaust system

FD20,25,30RT4-KMS17

JF5 F5 T A4 FR &= HE
Item Part No Description Q’ty Remark
1 Y25F5-20100 T A RS B Muffler 1
2 A30A5-20002 24 Bolt 2
3 A30A5-20003 P Shim 2
4 A30A5-20001 3% Rubber pad 4
5 GB/T 97.1 P44 8 Washer 2
6 GB/T889. 1 A4 8 A /N M 8K R REMS Nut 2
7 A30BC5-20300 -+ Clamp 2
8 Y25F5-20200 HESE S Exhaust pipe 1
9 GB/T 6170 #25F M8 Nut 4
10 GB/T 93 3 8 Washer lock 6

43




FD20,25,30RT4-S2/S5

Exhaust system

PR 4

(@l

/@vV ) Ag @

@ <t
~

44



PR G

Exhaust system

FD20,25,30RT4-S2/S5

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 Y25F5-20100 T A RS B Muffler 1

2 A30A5-20002 24 Bolt 2

3 A30A5-20003 P Shim 2

4 A30A5-20001 3% Rubber pad 4

5 GB/T 97.1 P44 8 Washer 2

6 GB/T889. 1 A4 8 A /N M 8K R REMS Nut 2

7 A30BC5-20300 -+ Clamp 2

8 Y25G5-20100 HESE S Exhaust pipe 1

9 GB/T 6171 BERE M10X 1. 25 Nut 2

10 GB/T 93 3 8 Washer lock 4

45




. fEE ARG

DRIVING SYSTEM

46



1 B 3 2 3

Drive unit mount

17,18,19,20

47



1 B 3 2 3

Drive unit mount

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 GB/T 97.1 P4 12 Washer 8
2 GB/T 93 I 12 Washer lock 10
3 GB/T 5786 12K M12X1.25X35 Bolt 8
4 GB/T 6170 1Z2EE M10 Nut 4
5 GB/T 5783 12 M10X40 Bolt 4
6 A30EGS5-10400 IR EH Cushion 2
7 A30EG5-10001 W fRP77E Steel protective shell 2
8 GB/T 5783 12 M12X40 Bolt 2
9 GB/T 96 RKEPE 12 Washer 2
10 Y25B5-00400 AR A NS Mounting bracket 1
11 Y25B5-00200 VUIKWE 777236 transmission 1
12 Y25B1-10015 HEREAR SCHE Bracket 1
13 Y25B5-00300 AEF ALK Mounting bracket 1
14 Y25B5-01002 JEAE3)%h  Rear drive axle 1
15 Y25B5-00500 FEZh%E Transmission box 1
16 Y25B5-01003 HaMrf& 50l Drive axle 1
17 GB/T 6170 IZEF M8 Nut 16
18 GB/T 93 3 8 Washer lock 16
19 GB/T 97.1 P38 Washer 16
20 GB/T 5783 B2F: M8X30 Bolt 16
21 GB/T 5783 124 M10X35 Bolt 16
22 GB/T 97.1 P44 10 Washer 27
23 GB/T 93 I 10  Washer lock 27
24 GB/T 6170 B EF M10 Nut 16
25 GB/T 5786 124 M10X1.25X45 Bolt 7
26 Y25B5-02100 HIACHH917.5X10.5  Front rim 2
27 GB/T2982 ¥ H5(14-17.5-14PR) Tire 2
28 Y25B5-00100 IRBNHr LB Drive axle ass’y 1
29 Y25B5-01001 Hif&shEl  Front drive axle 1 it
30 A30HG5-00001 BHIJIEFE  Hinge bolt 8

48




1 B 3 2 3

Drive unit mount

17,18,19,20

49



1 B 3 2 3

Drive unit mount

J¥5 5 E A 4 FR o HIE
Item Part No Description Q’ty Remark
31 GB/T 97.1 L 20 Washer 8
32 GB/T 93 i 20 Washer lock 8
33 GB/T 6171 PEEE M20X 1.5 Nut 8

50




GIES=iL7isY8%

Front drive axle ass’y

51



GIES=iL7isY8%

Front drive axle ass’y

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 GB/T 5786 B2k M14X1.5%X45 Bolt 12

2 GB/T 93 314 Washer lock 28

3 GB/T 119.2 [A:4 D12X32 Pin 2

4 Y25B5-00110 AT FE IR FE S Gearbox ass’y 1  [FSDT25II1-0000ZL
5 Y25B5-00101 F 9k Shim 1 SZLH35000001
6 Y25B5-00102 I2%E M20X1.5 Plug 2 SQQ35000006B
7 JB/T 982 4 20 Cushion 2

8 Y25B5-00120R Fihil B #% % Right brake 1 Q30LD003

9 Y25B5-00103 KIIE S FE(R2)1/2 Vent plug 1 Q30LD100
10 Y25B5-00104 Mk Axle Body 1 SZLQ35030000
11 Y25B5-00120L Fr il 248 S Left brake 1 Q30LD002
12 Y25B5-00105 ENIEME M14X 1.5X45 Bolt 4 SQQ35000005B
13 GB/T 5786 12 M14X1.5X45 Bolt 12

14 GB/T 5786 12 M16X1.5X50 Bolt 16

15 GB/T 93 16  Washer lock 16

16 GB/T 119.2 [FAE4 D12X32 Pin

17 Y25B5-00106 |2 8% Brake drum SQQ35020002B
18 Y25B5-00107 CFW4H & 110X 140X 14.5/16 oil seal] 2 SIMRIT

19 Y25B5-00108 [ HEVR 15l 7K JL819349/J1.819310 Bearing| 2 TIMKEN
20 Y25B5-00109 HBIZE Hub bolt 16 SQH35070002
21 Y25B5-00111 ¥# Hub 2 SQQ35020001B
22 Y25B5-00112 [T 747K 37431A/37625 Bearing 1 TIMKEN

23 GB/T 3452.1 O74JE 223X2.65 O-ring 2
24 Y25B5-00113 ViFBl#43F  Retaining ring 2 SQH35050003
25 Y25B5-00114 Wikl SZ 7K supporting 2 SQH35050001
26 Y25B5-00115 VilEl Ring gear 2 SQH35050002A
27 Y25B5-00116 42 EF Nut 2 SQQ35000004B
28 GB/T70.1 WS A SR BB ETM8 X 12 Screw 4
29 Y25B5-00117 ITREFEESK  supporting 2 SQQ35040002
30 Y25B5-00118 ITERTY R Baffle 16 SQQ35040006

52




GIES=iL7isY8%

Front drive axle ass’y

53



GIES=iL7isY8%

Front drive axle ass’y

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
31 Y25B5-00119 TRV  Gear 8 SQH35040002A
32 GB/T 309 WAL 5X39. 8 kingpin 224
33 Y25B5-00121 ITE# 4L  Planetary carrier 2 SQH35000025
34 GB/T70.3 WS A AR SR BRETM12 X 30 Screw 4
35 GB/T 308 HER15/64” steel ball 8
36 Y25B5-00122 TE %% Planetary axle 8 SQH35040005
37 GB/T 119.2 [RAEH 10m6X40 Pin 8
38 GB/T 5786 B2k M14X1.5%X55 Bolt 8
39 Y25B5-00123 4 Half shaft 2 SQQ35000003B
40 GB/T 308 HER11/16” steel ball 2
41 Y25B5-00124 Ui i End cap 2 SQQ35000002B
42 Y25B5-00125 W% (R2)1/2 Plug 4 Q30LD006
43 GB/T 93 10  Washer lock 12
44 GB/T 5783 B2k M10X20 Bolt 12
45 Y25B5-00126 HBEIERE Hub nut 16 SZLH35000002

54




GIERFEE

Front final drive

1/2 11 10 9

55



GIERFEE

Front final drive

Fr 5 5 F AT 44 F e /T
Item Part No Description Q’ty Remark

1 GB/T 5783 BZFEM10X 25 Bolt 6

2 GB/T 93 FAF10  Washer lock 6

3 GB/T 1235 O4E 105X 3.1 O-ring 1

4 Y25B5-00110-1 4 output shaft 1 FSDT25-09003
5 GB/T 9877.1 B2 E 55X 78X 12 Oil seal 1

6 Y25B5-00110-2 7% 2% Output flange 1 SDT30-03002
7 Y25B5-00110-3 F I g End cap 1 FSDT35-08002
8 Y25B5-00110-4 BiAAREE Nut 1 FSDT35-09009
9 GB/T 297 [ HEVR 151732012 Bearing 2

10 Y25B5-00110-5 A B2 34 5760.2 X 67 Shim 141 | FSDT35-00001
11 Y25B5-00110-6 M A% Gear 1 FSDT35-09011
12 Y25B5-00110-7 A Shim 141 | FSDT35-09008
13 Y25B5-00110-8 BT E % Front main reduction seat 1 |FSDT35-08001ZL
14 Y25B5-00110-9 WEE 1A% Gear 1 FSDT25-09004
15 Y25B5-00110-10 | ZEFEHEE M10X1.25X90 Bolt 12 FSDT35-09005
16 Y25B5-00110-11 Z5e8 T Lock sheet 6 FSDT35-09006
17 Y25B5-00110-12 | i{E#&H2EE M105X2 Nut 2 FSDT35-08004
18 GB/T 297 [ 4k 7% 1l 7K 32013 Bearing 2

19 Y25B5-00110-13 | /- Zi##s5% Left differential housing 1 SQH35010101A
20 Y25B5-00110-14 | 13K Stop piece 2 FSDT35-08005
21 Y25B5-00110-15 47K )85 Bearing pedestal 2 FSDT35-08003
22 GB/T 5783 HEFEM6 X 12 Bolt 2

23 GB/T 93 36 Washer lock 2
24 Y25B5-00110-16 FiEERE Fr Static friction plate 8 SQH35010102A
25 Y25B5-00110-17 | ZhE# ) Moving friction plate 6 SQH35010103A
26 Y25B5-00110-18 | 4ZHEEHE ) Friction plate 2 SQH35010104A
27 Y25B5-00110-19 | 2k#Hik% Gear 2 SQH35010105A
28 Y25B5-00110-20 | EK[fi#4FE Spherical washer 4 SQH35010106A
29 Y25B5-00110-21 +7#h Cross shaft 1 SQH35010107A
30 Y25B5-00110-22 | Z#HATE K Gear 4 SQH35010108A

56




GIERFEE

Front final drive

1/2 11 10 9

57



GIERFEE

Front final drive

¥ TS ZHBA 44 Fx s #E
Item Part No Description Q’ty Remark
31 Y25B5-00110-23 H Z R % 7% Right differential housing 1 SQH35010109A
32 Y25B5-00110-24 | HhizA&KMEESS )+ Lock sheet 4 Y30H-01008
33 GB/T 5782 BEHEM14 X 80 Bolt 4

58




Fe il B A
Left brake

59



il

Left brake
Fr 5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 GB21-76 B2FEMS X 1.25X25 Bolt 2

2 GB91-76 FAF Washer lock 2

3 Y25B5-00120L-1 fii¥% Rubber block 1 24433-70040G
4 Y25B5-00120L-2 JEF# AT Pull rod 2 24433-70010G
5 Y25B5-00120L-3 JE B 28 AR B Floor 1 24433-72000G-L
6 Y25B5-00120L-4 #4%] Pin 1 24433-70150G
7 Y25B5-00120L-5 £ FHIEhFAT Pull rod 1 24433-70140G-L
8 Y25B5-00120L-6 | i/t Brake shoe with fiiction plate| 1 24433-75000G
9 Y25B5-00120L-7 JE# B Spring seat 4 24433-70020G
10 Y25B5-00120L-8 JE# Spring 2 24433-70030G
11 Y25B5-00120L-9 }i ¥ Spring 1 24433-70050G
12 Y25B5-00120L-10 | Z kI Left pawl 1 24433-70100G-L
13 Y25B5-00120L-11 | Z#1% Spring 1 24433-70090G-L
14 Y25B5-00120L-12 | ZE[A]FR 1A% S Bl Left slack adjuster 1 24433-74000G-L
15 Y25B5-00120L-13 | #EFZ%EE Spring stay device 1 24433-73000G
16 Y25B5-00120L-14 | Zc[RIfi3#% (f5) Spring 1 24433-70071G-L
17 Y25B5-00120L-15 | F[F# Guide block 1 24433-70081G
18 Y25B5-00120L-16 | Ze[AIf7 535 (§7) Spring 1 24433-70070G-L
19 Y25B5-00120L-17 | S [H# Guide plate 1 24433-70060G
20 Y25B5-00120L-18 |  Zetlshii B RS AS SR Left brake shoe,Pin| 1 24433-71001G-L
21 Y25B5-00120L-19 | 37> R s B Brake slave cylinder 1 24433-76000G
22 Y25B5-00120L-20 | #4%] Pin 1 24433-70110G
23 Y25B5-00120L-21 | ZF-ilsh#EAT Brake push rod 1 24433-70120G-L
24 Y25B5-00120L-22 | #T4#H7%F Retaining ring 1 24433-70170G
25 Y25B5-00120L-23 | #E# ) Elastic gasket 1 24433-70160G
26 Y25B5-00120L-24 | 5% Spring 1 24433-70130G
27 Y25B5-00120L-25 | filzh4NZ& L7 Brake cable 1 OC11246-14603

60




A1 B A
Right brake ~ c-aMio— oy

61



Al B A

Right brake
Fr 5 5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 GB21-76 B2FEMS X 1.25X25 Bolt 2

2 GB91-76 FAF Washer lock 2

3 Y25B5-00120R-1 JiE3% Rubber block 1 24433-70040G
4 Y25B5-00120R-2 JEF# AT Pull rod 2 24433-70010G
5 Y25B5-00120R-3 ] B 28 AR B Floor 1 24433-72000G-R
6 Y25B5-00120R-4 #4%] Pin 1 24433-70150G
7 Y25B5-00120R-5 FHFHBhHiAF Pull rod 1 24433-70140G-R
8 Y25B5-00120R-6 | i/t 57k Brake shoe with fiiction plate| 1 24433-75000G
9 Y25B5-00120R-7 JE# B Spring seat 4 24433-70020G
10 Y25B5-00120R-8 JE# Spring 2 24433-70030G
11 Y25B5-00120R-9 }i ¥ Spring 1 24433-70050G
12 Y25B5-00120R-10 | Ak Left pawl 1 24433-70100G-R
13 Y25B5-00120R-11 | ##H% Spring 1 24433-70090G-R
14 Y25B5-00120R-12 | A5 [6] [ A% 2% L) Left slack adjuster 1 24433-74000G-R
15 Y25B5-00120R-13 | #REFIZ%EE Spring stay device 1 24433-73000G
16 Y25B5-00120R-14 | A [R5 (J5) Spring 1 24433-70071G-R
17 Y25B5-00120R-15 | ‘F[F# Guide block 1 24433-70081G
18 Y25B5-00120R-16 | A3 [EIf7 535 (F7) Spring 1 24433-70070G-R
19 Y25B5-00120R-17 | S [# Guide plate 1 24433-70060G
20 Y25B5-00120R-18 | Al shii B M HESH SR Left brake shoe,Pin| 1 24433-71001G-R
21 Y25B5-00120R-19 | fll#)7r R =B Brake slave cylinder 1 24433-76000G
22 Y25B5-00120R-20 | #4%] Pin 1 24433-70110G
23 Y25B5-00120R-21 | A F-ilzh#EAT Brake push rod 1 24433-70120G-R
24 Y25B5-00120R-22 | #T4#HF%F Retaining ring 1 24433-70170G
25 Y25B5-00120R-23 | #iPE# - Elastic gasket 1 24433-70160G
26 Y25B5-00120R-24 | 5% Spring 1 24433-70130G
27 Y25B5-00120R-25 | f#IZN4NZE 4 Brake cable 1 OC11246-14603

62




=. BH ARG

STEERING SYSTEM

63



B 1E) R

Steering control

64



B 1E) R

Steering control

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30DA6-00300 J5 AL EK, Steer wheel 1

2 A30DA6-00100 Fela A Bk Steer column 1

3 A30DA6-00201 B E AT 3 Cover 1

4 A30A6-00006 R Shim 1

5 A30A4-40000 |5 %% Redirector 1 Bt 2 2% 1

- A25A4-40000 ) %% Redirector 1 Do 2 i 1

6 A30A6-00004 B Washer 2

7 A30A6-00005 24 Bolt 2

8 A15G6-00200 FH i Hanlde assembly 1

9 GB/T 93 10  Washer lock 4

10 GB/T 5783 IZFEMI10X30  Bolt 4

11 GB/T70.1 AR SKIEETM6 X 12 Screw 5

12 GB/T 97.1 F-#46 Washer 5

13 A30DA6-00202 MR E ST Cover 1

65




B 1) e 5 2 1) A B

Steering axle and steering wheel ass’y

66



B 1) e 5 2 1) A B

Steering axle and steering wheel ass’y

Fr 5 5 F AT 44 F e HE
Item Part No Description Q’ty Remark

1 Y35A6-10101 FEREEEE A 10.0/75-15. 3 Tyre 1

2 Y25B6-10100 Hr 59X 15.3 Rim 1

3 GB/T 5783 BZFEM10X40  Bolt 1

4 GB/T 93 3410 Washer lock 1

5 GB/T 97.1 410 Washer 1

6 Y25B6-10200 B[ MF A Steering axle ass’y 2

7 GB/T 97.1 4420 Washer 2

8 GB/T 93 FE20  Washer lock 1

9 GB/T 5785 BEFEM20X 1.5 X 130 X 50 Bolt 4

67




JE 5 17 X Zh A

Rear steering drive axle

68



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 GB/T7940.1 Hil A WMAMI0X T Oil cup 4
2 Y25B6-10201 HISZ & Front support 1 SQH35070001B
3 Y25B6-10202 X HEEAIEE Bearing locating sleeve 4 SQH35000007
4 Y25B6-10203 X JEATE Bushing 1 SQH35070002B
5 GB/T5786 B2k M14X1.5X45 Bolt 12
6 GB/T93 34 14 Washer 12
7 GB/T119.2 [FAE44 D12X32 Pin 2
8 Y25B6-10210 J& EURIE A S Main Reducer Assy 1 |FSDT25IV-0000ZL
9 Y25B6-10204 FIRE A Main reducer gasket 1 SZLH35000001
10 Y25B6-10205 KIE# S %E£(R2)1/2 Vent plug 1 Q30LD100
11 Y25B6-10206 M¥5% Axle housing 1 SZLH35030001
12 Y25B6-10207 W Adjusting gasket 14 | SQH35000012B/13B/14B
13 Y25B6-10208 X 4% Bushing 1 SQH35000006
14 Y25B6-10209 JG SZ & Rear support 1 SQH35060001B
15 GB/T5783 12k M6X16 Bolt 1
16 Y25B6-10211 - Shim 1 SQH35000030
17 | GB/T7940.1 AL EHAAM6 Oil cup 6
18 Y25B6-10212 FE MBS Steering cylinder 1 SQH35050000B
19 GB/T70.1 7S A A SR B ETM12 X 45 Screw 4
20 Y25B6-10213 EFFEY Pin 4 SQH35000005B
21 Y25B6-10214 41X Baffle 2 SQH35000006B
22 GB/T5783 2k M8X 16 Bolt 4
23 GB/T93 JiE 8 Washer 4
24 Y25B6-10215 %R Connecting rod 2 SQH35000007B
25 Y25B6-10216 FERE[A AT Left steering knuckle arm 1 SQH35000008B
26 Y25B6-10217 INAVEETHNERE M12X1.25X40 Bolt | 12 SQH35000009B
27 Y25B6-10218 #}%& Bushing SQH35000004B
28 Y25B6-10219 FKHi#h A& (ESHY) Bushing 4 | H24C4-32061(GE16ES)
29 Y25B6-10220 HHEH - Adjusting gasket 140 | SQH35000010B/11B
30 Y25B6-10221 A AT Left steering knuckle 1 SQH35020001B

69




JE 5 17 X Zh A

Rear steering drive axle

70



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A4 FR e /T

Item Part No Description Q’ty Remark
31 Y25B6-10222 X BZH: Double end stud 16 SQH35000010
32 Y25B6-10223 MHiE 155X190X17.5 oil seal 2 CFW
33 Y25B6-10224 Wi $434 Ring gear ring 2 SQH35050003
34 Y25B6-10225 il %7K Ring gear support 2 SQH35050001
35 Y25B6-10226 WiF8 Ring gear 2 SQH35050002A
36 Y25B6-10227 AhFEH N 4R Retaining ring 2 SQH35000024
37 GB/T6176 B2RE M12X1.25 Nut 16
38 Y25B6-10228 AR AN SR Retaining ring 2 SQH35000027
39 Y25B6-10229 B3 PERY P External Circlips 2 SQH35000026A
40 Y25B6-10230 Bjj 2218 Dust ring 4 SQH35000004
41 Y25B6-10231 FAFE A e Tl K35 X 62X 18 Ol cup 2 GAC35S
42 Y25B6-10232 T>%4 Pin 2 SQH35000002
43 Y25B6-10233 INFEEIIZRE M12X1.25X35 Bolt | 12 SQH35000029
44 GB/T6172.1 HIEEE M16 Nut 2
45 Y25B6-10234 FRAOZEZERE M16X70 Bolt b SQH35020002B
46 Y25B6-10235 M 45X60X 16 oil seal 4 CFW
47 Y25B6-10236 W sl 45 X 50X 40 Sliding bearing b SQH35020003B
48 Y25B6-10237 1 35X52X21.5 Bushing b SQH35000017
49 Y25B6-10238 T Bh K45 X 50X 30 Sliding bearing 5 SQH35000008
50 Y25B6-10239 4 M % Half shaft ass’y 2 SQH35010000B
51 GB/T982 ZH& 3B 20 Combination washer 2
52 Y25B6-10240 IZFE M20X 1.5 Screw plug 2 SQH35000006B
53 GB/T5783 24 M10X20 Bolt 12
54 GB/T93 FE 10 Washer 12
55 Y25B6-10241 % Plug 4 Q30LD006
56 Y25B6-10242 Utids End cap 2 SQQ35000002B
57 GB/T308 ER 11/16" Steel ball 2
58 GB/T119.2 [ AE4Y 10m6 X 40 Pin 8
59 GB/T5786 B2H: M14X1.5X55 Bolt 8
60 Y25B6-10243 1T E 4% Planetary axle 8 SQH35040005

71




JE 5 17 X Zh A

Rear steering drive axle

72



JE 5 17 X Zh A

Rear steering drive axle

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
61 GB/T308 BNER 15/64" Steel ball 8
62 Y25B6-10244 WS FATTSRIZET M12X 30 Screw 4 SQH35000025
63 Y25B6-10245 1T 2% 51 Planetary carrier 2 SQQ35040001A
64 Y25B6-10246 1T 514 A Baffle 16 SQH35040006
65 Y25B6-10247 1T 22 V5% Planet gear 8 SQH35040002A
66 | GB/T309 WAL 5X39. 8 kingpin 224
67 Y25B6-10248 1T B #2523 7K Supporting 2 Y25B6-10248
68 Y25B6-10249 IR TAlrR J1L819349/J1.819310/95 X 135 X20Bearing 4 Y25B6-10249
69 GB/T3452.1 O %54} PE| 223 X2. 65 O-ring 2
70 Y25B6-10250 4% Hub 2 Y25B6-10250
71 Y25B6-10251 B EUZER Hub bolt 16 Y25B6-10251
72 | Y25B6-10252 45 #1775 Right knuckle 1 Y25B6-10252
73 Y25B6-10253 47 5 171158 Right knuckle arm 1 Y25B6-10253
74 | GB/T894.1 Hih P 3P 124 B8] 145 External Circlips 1
75 | Y25B6-10254 BB EE Hub nut 16 Y25B6-10254

73




J 2 Yol i A

Main Reducer

SRR L

\

D

=
,

74



J 2 Yol i A

Main Reducer

Fr 5 5 F AT 44 F e /T
Item Part No Description Q’ty Remark

1 GB/T5783 B2k M10X25 Bolt 6

2 GB/T93 FAF10 Washer, lock 6

3 GB/T1235 O74E 105%3.1 O-Ring 1

4 Y25B6-10210-1 Fith%h Output shaft 1 FSDT25-09003
5 GB/T9877.1 B 55X 78X 12 Oil seal 1

6 Y25B6-10210-2 vk Output flange 1 FSDT35-09007
7 Y25B6-10210-3 FE 55 End cover of main reducer 1 FSDT35-08002
8 Y25B6-10210-4 Bifa iR EE Nut 1 FSDT35-09009
9 GB/T297 [ Tl 32012 Bearing 2

10 Y25B6-10210-5 Iy Shim 144 | FSDT35-09008
11 Y25B6-10210-6 Ji 8k #E Rear main reduction seat 1 | FSDT35-08007ZL
12 Y25B6-10210-7 IRE<p A Gear 1 FSDT25-09004
13 Y25B6-10210-8 Z5EH Lock sheet 6 FSDT35-09006
14 Y25B6-10210-9 ZESEHEME M10X 1.25X90  Bolt 12 FSDT35-09005
15 Y25B6-10210-10 THEEHEREM105X2  Adjust Nut 2 FSDT35-08004
16 GB/T297 [RHER 7K 32013 Bearing 2

17 Y25B6-10210-11 F5H 2875 Differential Mechanism Left Case | 1 SQH35010101A
18 Y25B6-10210-12 1E5h v Stop piece 2 FSDT35-08005
19 Y25B6-10210-13 47 B Bearing pedestal 2 FSDT35-08003
20 GB/T93 6 Washer, lock 2

21 GB/T5783 B2k M6X 12 Bolt 2

22 Y25B6-10210-14 FREERE | Static friction plate 8 SQH35010102A
23 Y25B6-10210-15 T Dynamic friction plate 6 SQH35010103A
24 Y25B6-10210-16 NN EEE T Side moving friction plate 2 SQH35010104A
25 Y25B6-10210-17 FHIANHE Gear 2 SQH35010105A
26 Y25B6-10210-18 BRI H4E Washer 4 SQH35010106A
27 Y25B6-10210-19 +74h Cross shaft 1 SQH35010107A
28 Y25B6-10210-20 ZERIAT RN Gear 4 SQH35010108A
29 Y25B6-10210-21 ZEHEA5E Differential Mechanism right Case | 1 SQH35010109A
30 GB/T5782 B2k M14X80 Bolt 4

31 Y25B6-10210-22 BB B Lock sheet 4 Y30H-01008

75




1. 5 R4

BRAKE SYSTEM

76



2

4

=]
at=}

7 221 B 5 sl

Brake & inching control

20,21

19,

3 0 DI

b
R A A A
L S

I
-




17 221 5 5 s

Brake & inching control

Fr 5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 A30DA7-11000 I 2l & B Foot brake ass’y 1
2 A45G7-10800 AR Oil cup ass’y 1
3 A30A7-10001 M EES Oil tank clamp 1
4 GB/T5783 IZFEMS8 X 20 Bolt 1
5 GB/T93 FH 48 Washer, lock 1
6 GB/T97. 1 P48 Washer 1
7 JB/T8870 W4 16X 10 Clip 2
8 TG000-10050 it v B & 10X 500 Hose 1
9 GB/T97. 1 “F-3#410 Washer 6
10 GB/T93 FI10 Washer, lock 8
11 GB/T5783 B2HEM10X 25 Bolt 6
12 Y25B7-10100 | Zh4M % (/£ ))Brake pipe 1
13 AS0H7-10100 MBI ER K Fretting cable 1
14 Y25B7-10300 WEhHi 2 3 22 Micro wire stents 1
15 Y25B7-10200 #1280 & (47 )Brake pipe 1
16 A30A7-10100 il 2 /2. 2% Brake master cylinder 1
17 GB/T5783 1244 M10X 30 Bolt 2
18 GB/T6170 IZEF M10 Nut 2
19 GB/T882 558X 26 Pin 1
20 GB/T97. 1 P38 Washer 1
21 GB/T91 FFIE44 3.2X22 Pin 1

78




= &4 B
Brake lever

,fm

=




{2 4 1) =)

Brake lever

FFe 5 FHBA AR = T
Item Part No Description Q’ty Remark
1 A30DA7-20100 FillZh 2 5% Hand brake ass'y 1
2 GB/T 5783 IZFM10X 25 Bolt 2
3 GB/T 93 FE10 Washer, lock 2
4 GB/T 97.1 “F-#410 Washer 2

80




h 5 R45

BODY SYSTEM

81



FD20,25,30RTC4-KL1/X63/Y2/DS1

» N,
SRR

H
P
Frame ass’y

ug

12,13,14,15

45,2223

82



LE 5951

Frame ass’y

FD20,25,30RTC4-KL1/X63/Y2/DS1

Fr 5 5 T 44 R &= T
Item Part No Description Q’ty Remark

1 Y25B1-10014R AMEYEMR (4) Outer fender 1

2 Y25B1-10017R A Right step 1

3 GB/T 5783 B2k M10X 16 Bolt 8

4 GB/T 93 FAF 10 Washer, Lock 16

5 GB/T 97.1 P44 10 Washer 16

6 D30A1-11008 &3 Clamp 8

7 Y25B1-10100 BRI Y, Frame ass’y 1 |FD20,25,30RTC4-KLI
- Y25C1-10100 TEBR)E Pz Frame ass’y 1 |FD20,25,30RTC4-X63
- Y25D1-10100 ZEBE R K Frame ass’y 1 FD20,25,30RTC4-Y2
— Y25E1-10100 TR R B Frame ass’y 1 |FD20,25,30RTC4-DSI
8 Y25B1-10020 IKFE [ 8 AR AR Bracket 2 |FD20,25,30RTC4-KL1
- Y25D1-10020 JKFESZEE Bracket 2 | FD20,25,30RTC4-Y2
- Y25E1-10001 IKFE S Bracket 2 |FD20,25,30RTC4-DS1
~ Y25E1-10002 IKFECZE A Bracket 2 |FD20,25,30RTC4-DS1
9 GB/T 5783 12k M8X 20 Bolt 14

10 GB/T 93 FE 8 Washer, Lock 16

11 GB/T 97.1 P 8 Washer 16

12 D30PI1-10002 #H% Backing plate 4

13 GB/T 93 i 6 Washer, Lock 4

14 GB/T 97.1 P4 6 Washer 4

15 GB/T 5783 I24: M6X20 Bolt 4

16 Y25B1-10030 JKAE N AR Lower support 1 |FD20,2530RTC4-KL1
- Y25D1-10030 JKAE R M S R Lower support 1 | FD20,25,30RTC4-Y2
- Y25E1-10030 JKFE T SCBE SR, Lower support 1 |FD20,25,30RTC4-DS1
17 Y25B1-10101 ECU%Z & ECU mounting plate 1

18 GB/T 5783 124 M8X 16 Bolt 2

19 Y25B1-10017L RSN Left step 1

20 SF-2-3025 T4 Steel back bearing 2

21 Y25B1-10014L S5 YEHR(7E) Outer fender 1

22 GB/T 6170 BEEE M10 Nut 8

83




FD20,25,30RTC4-KL1/X63/Y2/DS1

» N,
SRR

H
P
Frame ass’y

ug

12,13,14,15

45,2223

84



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-KL1/X63/Y2/DS1

¥ TS T HBAE 24 PR s - SES
Item Part No Description Q’ty Remark
23 GB/T 5783 P24 M10X35 Bolt 8
24 Y35A1-10002 HIMUEL B Front plate ass’y 1
25 GB/T97.1 P34 16  Washer 4
26 GB/T 93 4 16 Washer, Lock 4
27 GB/T 5783 M2k M16X40 Bolt 4

85




FD20,25,30RTC4-KMS17

» N,
SRR

H
P
Frame ass’y

ug

16,6,5,17

23,8,9,24

86



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-KMS17

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 Y25B1-10014R AMEYERR () Outer fender 1
2 Y25B1-10017R KA Right step 1
3 D30AB1-10002 4k HLZR P E Relay shield 1
4 GB/T 5783 12k M6 X 12 Bolt 4
5 GB/T 93 #3 6 Washer, Lock 8
6 GB/T 97.1 “F-# 6 Washer 8
7 GB/T 5783 B2k M10X 16 Bolt 7
8 GB/T 93 FE 10 Washer, Lock 15
9 GB/T 97.1 P 10 Washer 15
10 D30A1-11008 3% Clamp 7
11 Y25F1-10100 ZEBRYREE KR, Frame ass’y 1
12 Y25D1-10020 JKFESZ 58 Bracket 2
13 GB/T 5783 12k M8X20 Bolt 14
14 GB/T 93 #4% 8 Washer, Lock 14
15 GB/T 97.1 P 8 Washer 14
16 D30PI1-10002 4 Backing plate 4
17 GB/T 5783 12k M6X20 Bolt 4
18 Y25F1-10020 JKAE N S Lower support 1
19 Y25F1-10001 ECU% %8 ECU mounting plate 1
20 Y25B1-10017L BN Left step 1
21 SF-2-3025 T Hh A Steel back bearing 2
22 Y25B1-10014L AMESJRHR (L) Outer fender 1
23 GB/T 6170 #2 5 M10 Nut 8
24 GB/T 5783 B2k M10X35 Bolt 8
25 Y25B1-10600 HIAREL S Front plate ass’y 1
26 GB/T97.1 “F# 16 Washer 4
27 GB/T 93 FF 16 Washer, Lock 4
28 GB/T 5783 14 M16X40 Bolt 4

87




i 4
IR R FD20,25,30RTC4-S2/S5
Frame ass’y

12,13,14,15

21,4,5,22

88



LEY 95Y5'%

Frame ass’y

FD20,25,30RTC4-S2/S5

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 Y25B1-10014R AMEYERR () Outer fender 1
2 Y25B1-10017R T ZEESHRCA Right step 1
3 GB/T 5783 2k M10X 16 Bolt 7
4 GB/T 93 FE 10 Washer, Lock 17
5 GB/T 97.1 P44 10 Washer 17
6 D30A1-11008 3% Clamp 7
7 Y25G1-10100 ZEBIRFE K Frame ass’y 1
8 Y25D1-10020 JKFESZHE Bracket 2
9 GB/T 5783 12 M8X20 Bolt 12
10 GB/T 93 #4488 Washer, Lock 12
11 GB/T 97.1 P44 8 Washer 12
12 D30PI1-10002 #HK Backing plate 4
13 GB/T 97.1 P 6 Washer 4
14 GB/T 93 #E 6 Washer, Lock 4
15 GB/T 5783 B2k M6X20 Bolt 4
16 GB/T 5783 B2k M10X20 Bolt 2
17 Y25G1-10020 JKAE RS2 S Lower support 1
18 Y25B1-10017L LZEESIRAE Left step 1
19 SF-2-3025 WM& Steel back bearing 2
20 Y25B1-10014L AMESJERR(A) Outer fender 1
21 GB/T 6170 #25F M10 Nut 8
22 GB/T 5783 12k M10X35 Bolt 8
23 Y25B1-10600 HIARE B Front plate ass’y 1
24 GB/T 5783 B2k M16X40 Bolt 4
25 GB/T 93 #F 16 Washer, Lock 4
26 GB/T97.1 “F# 16 Washer 4

89




N7, S A = o
T ﬁzz . . FD20,25,30RTC4-KL1/X63/Y2/KMS17/S2/S5
Counterweight installation

90



S

Counterweight installation

FD20,25,30RTC4-KL1/X63/Y2/KMS17/S2/S5

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 Y25B5-20200 AL HESE Bk High exhaust pipe 1

2 GB/T 5783 124 M8 X 50 Bolt 6

3 GB/T 93 #FI 8 Washer, Lock 6

4 GB/T 97.1 “F-# 8 Washer 6

5 Y30A5-10100 TS TIERS Air pre filter 1

6 Y25B5-10200 A B Intake Pipe 1

7 GB/T 5782 B2k M36X250 Bolt 2

8 GB/T 93 J#i#h 36 Washer, Lock 2

9 GB/T 97.1 P 36 Washer 2

10 Y25B1-50100 ZE 5|44 L Traction pin 1

11 Y25B1-50002 i 8 Counterweight 1 2t
- Y25B1-50001 P #E Counterweight 1 2.5t
- Y25B1-50003 P75 Counterweight 1 3t
12 D30A1-50002 1M d5 Decorative cover 2

91




FD20,25,30RTC4-DS1

Counterweight installation

S

92



N7, M 7+
TR | FD20,25,30RTC4-DS1
Counterweight installation

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 Y25B5-20200 AL HESE Bk High exhaust pipe 1
2 GB/T 5783 124 M8 X 50 Bolt 6
3 GB/T 93 #fiF 8 Washer, Lock 6
4 GB/T97.1 P 8 Washer 6
5 Y30A5-10100 S TRIERS Air pre filter 1
6 Y25B5-10200 B B Intake Pipe 1
7 GB/T 5782 B2k M20X 60 Bolt 2
8 GB/T 93 JiEk 20 Washer, Lock 2
9 GB/T 96 KEPE 20 Washer 2
10 Y25B1-50003 HIBCE Deputy counterweight 1 3tk A
11 GB/T 5782 124 M36X250 Bolt 2
12 GB/T 93 3 36 Washer, Lock 2
13 GB/T97.1 P 36 Washer 2
14 Y25B1-50100 Z25| 44 5L Traction pin 1
15 Y25B1-50002 P #E Counterweight 1 2t
- Y25B1-50001 P8 Counterweight 1 2.5-3tik H
16 D30A1-50002 FENMiE: Decorative cover 2

93




1 e b
Hood. Floor Board

20

i
'-2 24,23 ,9’22$

L

L
AT M

L7

[ESSN

Tl
; — _ It S~
R
3 U)

94



ML 2R IR R
Hood. FloorBoard

Fr 5 5 F AT 44 F e /T
Item Part No Description Q’ty Remark

1 Y25B1-20500 B A% Front floor ass’y 1

2 D30A1-20003 A ABE] M8 X 16 Screw 2

3 Y25B1-20400 JE AR S Rear floor ass’y 1

4 GB/T 16674.1 7N AR TR S M8 X 8 Bolt 8

5 D30A1-20710 HLE N4 Under hood hook 1

6 D30DA1-20004 BiSZ 4 Lock bracket 1

7 GB/T 5783 Ik M8X25 Bolt 1

8 GB/T 93 8 Washer, lock 11

9 GB/T 97.1 V-8 Washer 6

10 GB/T 6170 I REMS Nut 5

11 D30DA1-20003 3M##5% Sealing strip 1

12 D30BN1-20100 HiJf &5 i Battery box 1 | FD202530RTCAKLIKMSI7
- D30DA1-20500 FIfL &8 K Battery box 1 | FD202530RTCAX63/Y2
13 D30DD1-20001 I B 348 Backing plate 1 |FD20,25,30RTC4-KL1
- D30DA1-20005 HL & 5Bk Backing plate 1 | FD202530RTCA-X63/Y2
14 D30DA1-20030 S Gas spring 1

15 GB/T 5783 124 M8X20 Bolt 10

16 GB/T 96 KELE 8 Washer 10

17 D30DA1-20040 B8% Hinge 2

18 D30A1-20007 25541 Sealing strip 1

19 D30DA1-20200 KFE iR Water tank cover plate 1
20 D30A1-20009 24T Screw 2

21 D30DA1-20050 B S B 1 il Bracket 2
22 GB/T 889.1 E& B A 7S A BRI BEMS Nut 2
23 D30A1-20005 #1% Bushing 2
24 D30A1-20004 124 Bolt 2
25 D30DA1-20100 ML S B Hood ass’y 1
26 GB/T 5783 B2k M8 X 40 Bolt 2
27 D30A1-20011 ZZ I Cushion Rubber 2
28 D30C1-20009 T E R R SLIEET M6X 16 Screw 2

95




1 e b
Hood. Floor Board

20

i
'-2 24,23 ,9’22$

L

L
AT M

L7

[ESSN

Tl
; — _ It S~
R
3 U)

96



ML 2R IR R
Hood. FloorBoard

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

29 GB/T 93 #1346 Washer, lock 2

30 GB/T 97.1 “F-# 6 Washer 2

31 D30PI1-20003 T EH#& Tool box 1

32 D30C1-20014 R ELRT 4% A dust cover 2

33 8JA08-10020 4 Laryngeal hoop 2

34 D30DA1-20006 A JEC AR % & #4 Sound insulation pad 1

35 D30DA1-20007 J5 JEAR B & 4 Sound insulation pad 1

36 Y25B1-20010 JEARE Floor mat 1

97




7 T 28 Rk
Roof guard ass’y

1 D

19 253’4’5

I 3343 2345

98



AR SS Y'Y

Roof guard ass’y
Fr 5 5 F AT 44 F e HE
Item Part No Description Q’ty Remark
1 D30DA1-30003L | LEDT4%(/%) Bracket 1
2 D30C1-30001 WEREM6  Rivet nut 8
3 GB/T 97.1 P4 6 Washer 12
4 GB/T 93 FI 6 Washer,lock 12
5 GB/T 5783 B2k M6X20 Bolt 8
6 D30A1-30002 {87585 57 42 B Mirror bracket 2
7 D30A1-30800 81%4-%% Rear view mirror 2
8 D30DA1-30003R | LED4T%%(#7) Bracket 1
9 D30D1-30004L Ja#i(/c) Back cover 1
10 D30D1-31002L AT ZEARY MR Tail lamp protection panel 1
11 D30D1-31021 ORI SCHE Bracket 1
12 D30D1-32001 Ja KAT 342 Rear headlamp bracket 1 J&a KAT 1% H
13 D30D1-31002R Fe T4 - %8 Tail lamp protection panel 1
14 D30D1-30004R i ni(4) Back cover 1
15 Y25B1-30100 MHEZRL AL Overhead guard 1
16 D35G1-30001 HpE FEMS Rivet nut 2
17 D30C1-30500 JEHEF S Rear handle 1
18 D30DA1-30004R | H{HRIEL(A) Front leg pad 1
19 D30DA1-30002R | #4#k(47) Baffle 1
20 D30A1-20001 1z Decorative cover 1
21 D30DA1-30002L | F4#k(/) Baffle 1
22 GB/T 96.1 KHME 10 Washer 4
23 GB/T 93 3 10 Washer lock 4
24 GB/T 5783 I2#: M10X25 Bolt 4
25 A30EG5-10300 RAMIRFZEH Shock pad 4
26 Y25B1-30001 728 Lock bracket 1
27 GB/T 97.1 “F# 8 Washer 2
28 GB/T 93 3 8 Washer lock 2
29 GB/T 5783 12 M8X16  Bolt 2
30 D30DA1-30004L | HREIE(/) Front leg pad 1

99




7 T 28 Rk
Roof guard ass’y

1 D

19 253’4’5

I 3343 2345

100



AR SS Y'Y

Roof guard ass’y
JF5 TS T A AR s #E
Item Part No Description Q’ty Remark
31 D30A1-30005 H R BB Rubber ring 11 2
32 D15G1-30001 LR Rubber ring 3
33 GB/T 5783 12k M6X 16 Bolt 3

101




AY le:l I\__l[ N,
A TSR A Bl FD20,25,30RTC4-X63
Roof guard ass’y 18 19

21 22 2324725
26 27

102



AR SS Y'Y

FD20,25,30RTC4-X63

Roof guard ass’y

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 D30C1-30001 YIZEEM6  Rivet nut 10

2 Y25B1-30001 83728 Lock bracket 1

3 D30DA1-30002L | #4#Rk(%) Baffle 1

4 D30DA1-30004L | FIRIEIEE(/A) Front leg pad 1

5 D30A1-30005 HZE AR BT  Rubber ring 11 2

6 D30DA1-30004R | HREIEE(H) Front leg pad 1

7 D30D1-40023 — g%k Three mouth adhesive strip 1

8 D30DB1-30001 AT #4357 Front windshield 1 3 Y )
- D30DB1-30006 HI#43% ¥ Front windshield 1 3 % 7K R
9 Y25B1-30005 IKAESCHE Bracket 1 R 1) i o5 7K 328 FH
10 A30C2-30200 RN 1) 2% 5 B Wiper 1 5 7 51
- A30C2-30500 N 1) 2% BT Pk %) Wiper 1 MK /R 51
11 D30D1-40021 44 Baffle 1

12 D30DA1-30003R | LED4T%%(#7) Bracket 1

13 Y25C1-30100 HEZE K Overhead guard 1

14 D35G1-30001 HPZFEMS  Rivet nut 2

15 D30DA1-30003L | LEDJJZ%&(/) Bracket 1

16 D30C1-30500 JE T A% Rear handle 1

17 D30C1-30002 [T £& Rain cover 5

18 D30D1-30004R J&i 5 (47) Back cover 1

19 D30D1-31002R FEIT A &4 Tail lamp protection panel 1

20 D30D1-30005 Ja i % Back sliding window 1

21 D30D1-32001 J& RATBR Rear headlamp bracket 1 J& RAT 1% H
22 D30D1-31020 IRAT 22 Bracket 1

23 GB/T 97.1 P 6 Washer 13

24 GB/T 93 FI 6 Washer,lock 13

25 GB/T 5783 M2k M6X20 Bolt 6

26 D30D1-31002L FEAT7E AR B Tail lamp protection panel 1

27 D30D1-30004L JG i (/) Back cover 1

28 Y25B1-40004 Ja 4t Baffle 1

103




> s ey
AR Sy FD20,25,30RTC4-X63
Roof guard ass’y 18

21 22 232425
26 27

104



AR SS Y'Y

FD20,25,30RTC4-X63

Roof guard ass’y
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
29 GB/T 5783 I M6X10 Bolt 3
30 D30A1-20001 A1 Decorative cover 1
31 GB/T 5783 IZH: M10X25 Bolt 4
32 GB/T 93 i 10 Washer lock 6
33 GB/T 96 REPE 10 Washer 4
34 A30EG5-10300 RENHLIREH Shock pad 4
35 D30DA1-30002R | #4#(4) Baffle 1
36 D15G1-30001 Rk Rubber ring 4
37 GB/T 5783 12 M6X16 Bolt 4
38 D30C1-30600 £ JaME Rear view mirror 1
39 D30D1-31007 & 5E#T Fixing rod 1
40 D30DA1-40001 A5 Ja MBI S 4R Mirror bracket 1
41 D30DA1-40500 BZ XHLI2V  Air heater 1 7 XKL
42 D30D1-41610 A5 Fan 1
43 Y25B1-40503 e XML ZE Air heater bracket 1 B XA LiZE F
44 GB/T 97.1 P 10 Washer 2
45 GB/T 5783 124 M10X30 Bolt 2 I XL H
46 D30DA1-40501 WEXAL/KE Water pipe of air heater 2 B2 AL
47 D30DA1-40502 WX HLF%% Connecting pipe of air heater | 2 B X328 FH
48 JB/T8870 If#4ii 25X 16 Laryngeal hoop 4 g XLz A

105




cab assembly(optional)

25 I s L (G )

106



25 I s 5L (G )

cab assembly(optional)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 D30C1-30001 YIZFEM6  Rivet nut 10
2 Y25B1-30001 83728 Lock bracket 1
3 D30DA1-30002L | #4#Rk(%) Baffle 1
4 D30DA1-30004L | FIRIEIEE(/A) Front leg pad 1
5 D30A1-30005 HZEHCPEIIT - Rubber ring 11 2
6 D30DA1-30004R | HiRIIE(AT) Front leg pad 1
7 D30D1-40023 — g%k Three mouth adhesive strip 1
8 D30DB1-30001 AT #4357 Front windshield 1 3 Y )
- D30DB1-30006 AUE43%3 Front windshield 1 3 M5 7K 1)
9 Y25B1-30005 IKAESCHE Bracket 1 R 1) i o5 7K 328 FH
10 A30C2-30200 R 7 28 AR Wiper 1 5 7 51
- A30C2-30500 N 1) 2% BT Pk %) Wiper 1 W 7K Y
11 D30D1-40021 44 Baffle 1
12 D30DA1-30003R | LED4T%%(#7) Bracket 1
13 Y25B1-40100 HEZE LA Overhead guard 1
14 Y25B1-40008 S Fixed rod 2
15 Y25B1-42000 FiT 1A Right door ass’y 1
16 D35G1-30001 HIZFEMS  Rivet nut 2
17 D30DA1-30003L | LEDXJZ%(/) Bracket 1
18 D30C1-30500 Ja 4B F F B Rear handle 1
19 D30C1-30002 /i fN B Rain cover 5
20 D30D1-30004R JE (4 Back cover 1
21 D30D1-31002R FEXT A PRI Tail lamp protection panel 1
22 D30D1-30005 JafEfi & Back sliding window 1
23 D30D1-32001 Ji KIS Rear headlamp bracket 1 J& KAT 1%
24 D30D1-31020 ORI S Bracket 1
25 GB/T 97.1 P 6 Gasket 13
26 GB/T 93 #4 6  Washer 13
27 GB/T 5783 B2k M6X20 Bolt 6
28 D30D1-31002L FEIT 72 A& %74 Tail lamp protection panel 1

107




cab assembly(optional)

25 I s L (G )

108



25 I s 5L (G )

cab assembly(optional)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
29 D30D1-30004L ri i (/) Back cover 1
30 Y25B1-40004 JE 44 Baffle 1
31 Y25B1-41000 JEl 12 % Left door ass’y 1
32 GB/T 5783 12k M6X 10 Bolt 3
33 D30A1-20001 B4 Decorative cover 1
34 GB/T 5783 B2k M10X25 Bolt 4
35 GB/T 93 #4410  Washer 10
36 GB/T 96 KEPE 10 Washer 4
37 A30EG5-10300 RANHLIREH Shock pad 4
38 D30D1-40017 2 Impact bolt 2
39 D30DA1-30002R FiM(47) Baffle 1
40 D15G1-30001 £ kP Rubber ring 4
41 GB/T 70.2 WS AP RS IRET M10X30  Screw 4
42 GB/T 97.1 10 Gasket 6
43 Y25B1-40002L 7740 3 28 (/5)  Bracket 1
44 GB/T 5783 12 M6X16 Bolt 4
45 D30C1-30600 ARG8T Rearview mirror 1 1% H
46 D30D1-31007 [ 52 FF  Fixing rod 1 % F
47 D30DA1-40001 st fa AR C4E Rearview mirror supportor | 1
48 D30DA1-40500 fiZ XML Fan heater 1 i W ALz H
49 D30DA1-40002R T 18 52 48 (4)  Bracket 1
50 D30D1-41610 X5 Fan 1
51 Y25B1-40503 BE X152 22 Fan heater supportor ass’y 1 i B KUATLgE
52 GB/T 5783 #2F: M10X30 Bolt 2 i W ALz
53 D30DA1-40501 BE X HL/KE Water pipe of air heater 2 i B KA LgE
54 D30DA1-40502 B X HL#E Connecting pipe of air heater | 2 R KUHLIE
55 JB/T8870 I4iE 25X 16 Laryngeal hoop 4 5 I KL%

109




JEIAT TR,

Left door ass’y

110



JEIAT TR,

Left door ass’y
Fr 5 F5 T A4 FR e %t
Item Part No Description Q’ty Remark
1 D30D1-40023 — K% Three mouth adhesive strip 1
2 Y25B1-41001 7 I35 Side door glass 1
3 D30DA1-41300 47 & (42) Side sliding window 1
4 D30DA1-41200 1815 % Door lock ass’y 1
5 GB/T819.2 UK IR M6 X 25 Screw 2
6 T20G1-40300 B BUE B/ Inner release assembly left 1
7 Y25B1-41100 Fi I THEE K Left door frame ass’y 1
8 D30D1-40019 J7 i B 4 Square foam sealing strip 2
9 D30T1-40003 {8=F Handle 1
10 GB/T 70.1 WS A IEIFE SKIRET M8 X 20 Screw 2
11 GB/T 93 F#E% 8 Washer 2

111







AT

Right door ass’y
Fr 5 5 F AT 44 F e #E
Item Part No Description Q’ty Remark
1 Y25B1-41001 M 1335 Side door glass 1
2 D30D1-40023 — &% Three mouth adhesive strip 1
3 D30D1-40019 % 4% Square foam sealing strip 2
4 GB/T 70.1 WS A EIFE K ERE]T M8 X 20 Screw 2
5 GB/T 93 P 8 Washer 2
6 D30T1-40003 #2F Handle 1
7 T20G1-40400 WRE TS AT Inner release assembly right | 1
8 GB/T819.2 T HEUTLIRET M6 X 25 Screw 2
9 D30DA1-41200 [ 185 % Door lock ass’y 1
10 Y25B1-42100 AT THES S Right door frame ass’y 1
11 D30DA1-42300 MHERL % (£7) Side sliding window 1

113




Ny R R G
HYDRAULIC SYSTEM

114



VB i A

01l tank

115



VB e A

Oil tank

JF5 F5 T A4 FR e /T

Item Part No Description Q’ty Remark
1 A30DA4-50100 it Coverplate ass’y 1 [FD202530RTCA-DSI 34

A30DI4-50100 FUE L Coverplate ass’y 1 | FD20,2530RTC4-DSI

2 GB/T 5783 HZFEM8 X 20 Bolt 8
3 JB/T 982 443 8 Cushion 8
4 A30DA5-30002 AR S HCER Ol tank cover plate 1
5 A30DA4-50200 T 36 S Oiling cap ass’y 1
6 A30A4-50300 [Fl 31 &7 % Strainer 1
7 A30A4-50500 IR 28 Breather 1
8 JB/T 8870 %4 25X 16 Clip 2
9 TG000-10010 M 3 2 & 10X300 Oil resistance hose 1
10 A30A4-50004 ED% 1826 Sealing ring 1
11 A30A4-50002 TBOUHMZEZE Plug, drain 1
12 A30DA4-50300 W €A Strainer 1
13 A30DI4-50100 #UE K Coverplate ass’y 1

116




[ N ()

Valve control (two-throw)

117



BN S (2 )

Valve control (two-throw)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 I FEMS8 X 25 Bolt 4
2 GB/T93 J#i#8 Washer ,lock 4
3 GB/T97.1 348 Washer 4
4 GB/T5786 BZFEM10X 1.25X 35 Bolt 3
5 A30A5-20003 - Plate 3
6 A30A7-40001 £ Coller 3
7 A30A7-40002 JRE#  Rubber 6
8 A30A7-40003 AT FHE Knob, lift 1
9 A30A7-40004 HiFFHE  Knob, tilt 1
10 A15H7-40001 Bj2E Dust Cover 2
11 A30DA7-40110 THERMFT  Level, lift 1
12 A30DA7-40120 RHEMIT  Level, tilt 1
13 GB/T91 FF 44 & 1.6X20 Pin, cotter 4
14 A30C7-40001 %] Pin 4
15 GB/T97.1 “F-#6 Washer 4
16 Y25B7-40100 HEFEAT Joint 2
17 A30C7-40110 HEREH  Shaft, valve 1
18 A30C7-40004 WisHhK  Bearing 4
19 GB/T5783 B2 FEM6 X 10 Bolt 1
20 GB/T93 31#6 Washer ,lock 1
21 A30DA7-40001 fRFF 2221 Bracket,valve lever 1
22 A30DA7-40002 WRIFFSZ 411 Bracket,valve lever 1

118




=)

[ 15 Sk (

Valve control (three-throw)

119



B (2 )

Valve control (three-throw)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 BEFEMS X 25 Bolt 4
2 GB/T93 8 Washer ,lock 4
3 GB/T97.1 “F-#48 Washer 4
4 GB/T5786 B2FEM10X 1.25X35 Bolt 3
5 A30A5-20003 - Plate 3
6 A30A7-40001 B Coller 3
7 A30A7-40002 JREH  Rubber 6
8 A30A7-40003 EIHFHE  Knob, lift 1
9 A30A7-40004 BiFHFH4  Knob, tilt 1
10 A30A7-40005 %2 FH5 Knob, sidesway 1
11 A15H7-40001 2% Dust Cover 3
12 A30DA7-40110 THREERFT  Level, lift 1
13 A30DA7-40120 MRHEIDFF  Level, tilt 1
14 A30DA7-40130 5= R Lever, third 1
15 GB/T91 FFE44 & 1.6X20 Pin, cotter 6
16 A30C7-40001 %] Pin 6
17 GB/T97.1 P46 Washer 6
18 Y25B7-40100 BT Joint 3
19 A30DA7-40300 HEH4h  Shaft, valve 1
20 A30C7-40004 Sl  Bearing 6
21 A30C7-40003 WIE  Coller 1
22 GB/T5783 BEFEM6X 10 Bolt 1
23 GB/T93 6 Washer lock 1
24 A30DA7-40001 RFFSZ 451 Bracket,valve lever 1
25 A30DA7-40002 AT 2210 Bracket,valve lever 1

120




4 R (VO )

Valve control (four-throw)

121



I3 R (VO )

Valve control (four-throw)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 GB/T5783 BEAEMS8 X 25 Bolt 4
2 GB/T93 8 Washer ,lock 4
3 GB/T97.1 348 Washer 4
4 GB/T5786 IZFEM10X1.25 X35 Bolt 3
5 A30A5-20003 T Plate 3
6 A30A7-40001 EZ%  Coller 3
7 A30A7-40002 JFEH  Rubber 6
8 A30A7-40003 EHFHE Knob, lift 1
9 A30A7-40004 BRI FHE Knob, tilt 1
10 A30A7-40005 % FH Knob, sidesway 1
11 A30A7-40006 Je'EF i Knob, clamp 1
12 A15H7-40001 2% Dust Cover 4
13 A30DA7-40110 FHREEEIFF  Level, lift 1
14 A30DA7-40120 RHEEIAT  Level, tilt 1
15 A30DA7-40130 F=R I ERIF Lever, third 1
16 A30DA7-40140 F VYA I ERIFT Lever, fourth 1
17 GB/T91 JF 44 & 1.6X20 Pin, cotter 8
18 A30C7-40001 %] Pin 8
19 GB/T97.1 “F-#6 Washer 8
20 Y25B7-40100 HEHAT Joint 4
21 A30C7-40120 B Shaft, valve 1
22 A30C7-40004 W15 7K Bearing 8
23 GB/T5783 B2HEM6 X 10 Bolt 1
24 GB/T93 316 Washer ,lock 1
25 A30DA7-40001 MRFF 2221 Bracket,valve lever 1
26 A30DA7-40002 WRIAFSZ 4811 Bracket,valve lever 1

122




Valve control (five-throw)

B4 N e ()

123



B4 N e ()

Valve control (five-throw)

JF5 F5 T A4 FR &= HE
Item Part No Description Q’ty Remark
1 GB/T5783 BEAEMS8 X 25 Bolt 4
2 GB/T93 8 Washer ,lock 4
3 GB/T97.1 *F-#48 Washer 4
4 GB/T5786 IZFEM10x1.25%35 Bolt 3
5 A30A5-20003 - Plate 3
6 A30A7-40001 E¥  Coller 3
7 A30A7-40002 = Rubber 6
8 A30A7-40003 AT FHE Knob, lift 1
9 A30A7-40004 HiFHFH Knob, tilt 1
10 A30A7-40005 % FH§ Knob, sidesway 1
11 A30A7-40006 Je'XFH  Knob, clamp 1
12 A30A7-40007 Jie s FA5  Knob, rotate 1
13 A15H7-40001 Fi2t%E  Dust Cover 5
14 A30DA7-40110 THREERIFE  Level, lift 1
15 A30DA7-40120 HRHEIAT  Level, tilt 1
16 A30DA7-40130 =R IEEEHFT Lever, third 1
17 A30DA7-40140 VU F R FT Lever, fourth 1
18 A30DA7-40150 B EEEHFT Lever, fifth 1
19 GB/T91 JF 144 ¢ 1.6X20 Pin, cotter 10
20 A30C7-40001 Hi%T  Pin 10
21 GB/T97.1 V346 Washer 10
22 A30DA7-40003 EHAT Joint 5
23 A30C7-40130 HRE Shaft, valve 1
24 A30C7-40004 WEF 7K Bearing 10
25 GB/T5783 I2FEM6x10 Bolt 1
26 GB/T93 #36 Washer ,lock 1
27 A30DA7-40001 AT 32251 Bracket,valve lever 1
28 A30DA7-40002 AT 322411 Bracket,valve lever 1

124




FD20,25,30RTC4-KL1

WSS

Hydraulic pipeline

125



WSS

Hydraulic pipeline

FD20,25,30RTC4-KL1

Fr 5 5 F AT 44 F = T
Item Part No Description Q’ty Remark
1 TGIBII-08050*] | i/ 811X 500 High Pressure Hose 1 EX-B
- TGICII-08050%*] fe B BB 811X 500 High Pressure Hose 1 EX-A
2 TGIBII-08040%*] 151 JE IR & 811 X 400 High Pressure Hose 2 EX-B
- TGICII-08040%*] 7 5 IR 811X 400 High Pressure Hose 2 EX-A
3 A30DA4-00100 {HERRETENE B3 Tilting cylinder steel pipe assy | 1 EX-B
- A30DD4-00100 {HERNHETENES S5k Tilting cylinder steel pipe assy | 1 EX-A
4 TGIBII-08030*] = JE R 8IIX 300 High Pressure Hose 1 EX-B
- TGICII-08030%*] T B IR 8ITX 300 High Pressure Hose 1 EX-A
5 GJT-05-00 H %3k Right-angle connector 4 EX-B
- GJT-709-00 L%k Right-angle connector 4 EX-A
6 GIT-18-00 BBk Straight joint 2
7 A30DK4-00003 Z KA Oil hose 1
8 GJT-11-00 H fi#k Right-angle connector 1 =Rk FHEX-B
- GIT-11-00 L f 23k Right-angle connector 2 VY F ik FHHEX-B
GJT-11-00 H 1 #23k Right-angle connector 3 A RIEFHEX-B
- GJT-706-00 B f1#% )k Right-angle connector 1 | = IEiEHEX-A
- GJT-706-00 H f1#%3k Right-angle connector 2 VY ik FHEX-A
- GJT-706-00 B f#2:3k Right-angle connector 3 | A ®EHEX-A
9 GJT-12-00 B ffi#%-k Right-angle connector 1 = I®iEHEX-B
- GJT-12-00 L f 23k Right-angle connector 2 VY %k FHEX-B
- GJIT-12-00 H ff1#%3k Right-angle connector 3 T % HEX-B
- GJT-707-00 H.fi#%k Right-angle connector 1| = EEHEX-A
- GJT-707-00 H ff1#23k Right-angle connector 2 70 A il FHEX-A
- GJT-707-00 B fi#%k Right-angle connector 3 FF e FHEX-A
10 A30DK4-00100 [E4M%  Steel Pipe 1
11 A30DK4-00002 [E19H AT Pipe 1
12 GJIT-20-00 L f 23k Right-angle connector 1 EX-B
- GJT-230-00 B f1#% % Right-angle connector 1 EX-A
13 JB/T8870 W4t 50X 32 Clip 4
14 TGIBII-13122*G | = MR 1311X 1220 High Pressure Hose 1 EX-B

126




FD20,25,30RTC4-KL1

WSS

Hydraulic pipeline

127



WSS

Hydraulic pipeline

FD20,25,30RTC4-KL1

Fr 5 5 T A4 FR e /T
Item Part No Description Q’ty Remark
- TGIBII-13122*G R 1311X 1220 High Pressure Hose 1 EX-A

15 | A30DD4-00001 W T Pipe 1
16 | A30BN4-00004 H B2k Oil outlet joint 1
17 GJT-09-00 Tk Oil pump connector 1 EX-B
- GJT-322-00 HZE#23k Oil pump connector 1 EX-A
18 | Y25B4-00100 N M Steel Pipe 1
19 | A30BN4-20000 WHHE Gear oil pump 1
20 | A30BN4-00003 BEWHEk Oil inlet connection 1
21 GJT-69-00 B fi#k Right-angle connector 2 EX-B
- GJT-807-00 B fi#:3k Right-angle connector 2 EX-A
22 | TGIBI-08310*G T B 81X 3100 High Pressure Hose 2 EX-B
- TGICI-08310*G = JE R 81X 3100 High Pressure Hose 2 EX-A
23 | GIT-08-00 BBk Straight joint 1
24 | TG000-13150 B ¢ 13X 1500 Low pressure hose 1
25 | Y25B4-00001 W& Oil hose 1
26 | GIT-19-00 B ffi#%k Right-angle connector 1 EX-B
- GJT-232-00 T 143k Right-angle connector 1 EX-A
27 | A30A4-30000 Z M Multi way valve 1 EX-B
- A30DA4-30000 1% 2 %% Electronically controlled multi way valve 1 EX-A
28 | TGLBI-08080-H35*G | /K& 81X 800 High Pressure Hose 1 EX-B
- TGLCI-08080-H35*G| =i ik E 81X 800 High Pressure Hose 1 EX-A
29 | GJIT-682-00 135° $23k 135 °joint 3 EX-B
- GJT-759-00 135° #23k 135 °joint 3 EX-A
30 | JB/T8870 M4 25X 16 Clip 2
31 GJT-683-00 135° #:3k 135 °joint 1
32 | GB/T93 #E 10 Washer 8
33 | GB/T70.1 AT SL 24T M10X 1.25X 30 Screw 8

128




BEEE ppoo2530RTCA-X63/Y2
Hydraulic pipeline

129



BT
Hydraulic pipeline

FD20,25,30RTC4-X63/Y2

Fr 5 F5 T A4 FR e %t

Item Part No Description Q’ty Remark
1 TGIBII-08050%*] i B8 811X 500 High Pressure Hose 1
2 TGIBII-08040*] 151 B AR & 811 X 400 High Pressure Hose 2
3 A30DA4-00100 {HERRETENE S Tilting cylinder steel pipe assy | 1
4 TGIBII-08030*] B R 8ITX 300 High Pressure Hose 1
5 GJT-05-00 B f#k Right-angle connector 4
6 GJT-18-00 LBk Straight joint 2
7 GJT-11-00 H ff1#23k Right-angle connector 1 =A%
- GJIT-11-00 B fA#2:3k Right-angle connector 2 DU B e 1k
- GJT-11-00 B ffi#%-k Right-angle connector 3 A 1R i F
8 GIT-12-00 . f 23k Right-angle connector 1 = iRk
- GJT-12-00 B fi#%k Right-angle connector 2 VY A 1 3% e
- GJT-12-00 T #1423k Right-angle connector 3 T ik
9 A30DA4-00001 Z P Bl Oil hose 1
10 GJT-20-00 L fi#%k Right-angle connector 1
11 JB/T8870 W4t 50X 32 Clip 4
12 TGIBII-13122*G IR B 131X 1220 High Pressure Hose 1
13 Y25C4-00001 W Pipe 1 |FD20,2530RTC4-X63
- Y25D4-00001 WA Pipe 1 | FD20,25,30RTC4-Y2
14 GJT-08-00 B i@k Straight joint 1
15 GIT-09-00 W%k Oil pump connector 1
16 A30A4-20000 WHMZE Gear oil pump 1 |FD20,2530RTC4-X63
- A30D4-20000 WHHZE Gear oil pump 1 | FD20,25,30RTC4-Y2
17 GJT-69-00 H ik Right-angle connector 2
18 TGIBI-08310*G T 5 IR 081 X 3100 High Pressure Hose 2
19 TG000-13150 RIERE & 13X 1500 Low pressure hose 1
20 | GIT-19-00 H 143k Right-angle connector 1
21 A30A4-30000 Z M Multi way valve 1 EX-B
- A30DA4-30000 HI3% 2 % %] Electronically controlled multi way valve 1 EX-A
22 TGLBI-08080-H35*G | 1[5 X 81X 800 High Pressure Hose 1
23 GJT-682-00 135° #23k 135 °joint 3

130




BEEE ppoo2530RTCA-X63/Y2
Hydraulic pipeline

131



BT
Hydraulic pipeline

FD20,25,30RTC4-X63/Y2

JF5 F5 T HBAE 24 PR s #E
Item Part No Description Q’ty Remark
24 JB/T8870 W4 25X 16 Clip 2

25 GJT-683-00 135° #3135 °joint 1

132




FD20,25,30RTC4-DS1/KMS17

WS R

Hydraulic pipeline

133



BT
Hydraulic pipeline

FD20,25,30RTC4-DS1/KMS17

JF5 F5 T A4 FR e HE

Item Part No Description Q’ty Remark
1 TGIBII-08050*J f R e & 811X 500 High Pressure Hose 1 EX-B
- TGICII-08050%*] fe B BB 811X 500 High Pressure Hose 1 EX-A
2 TGIBII-08040%*] 151 JE IR & 811 X 400 High Pressure Hose 2 EX-B
- TGICII-08040%] 7 5 IR 811X 400 High Pressure Hose 2 EX-A
3 A30DA4-00100 {HERRETENE B3 Tilting cylinder steel pipe assy | 1 EX-B
- A30DD4-00100 {HERNHETENES S5k Tilting cylinder steel pipe assy | 1 EX-A
4 TGIBII-08030*] = JE R 8IIX 300 High Pressure Hose 1 EX-B
- TGICII-08030%*] = EARE8IIX 300 High Pressure Hose 1 EX-A
5 GIT-05-00 H %3k Right-angle connector 4 EX-B
- GJT-709-00 L%k Right-angle connector 4 EX-A
6 GJT-18-00 BBk Straight joint 2
7 GJIT-11-00 B ffi#%k Right-angle connector 1 =} % HEX-B
- GJT-11-00 H fi#k Right-angle connector 2 VU 1 &%k FHEX-B
- GIT-11-00 L fi$%k Right-angle connector 3 i ik HEX-B
- GJT-706-00 H ffi#%k Right-angle connector 1 | =FREHAEX-A
- GJT-706-00 B f1#% -k Right-angle connector 2| VY5 ik HEX-A
- GJT-706-00 B f1#% -k Right-angle connector 3 | LA EREHEX-A
8 A30DK4-00003 Z M EME Ol hose 1
9 GJT-12-00 B f1 %k Right-angle connector 1 | = mWikHEX-B
- GJT-12-00 B fA#2:3k Right-angle connector 2| DYy FHEX-B
- GJT-12-00 H fi#k Right-angle connector 3 | AR IEHEX-B
- GJT-707-00 B fA 23k Right-angle connector 1 | ZHWIEHEX-A
- GJT-707-00 . f 23k Right-angle connector 2 VY ik FHEX-A
- GJT-707-00 H ffi#%k Right-angle connector 3 | LA EEHEX-A
10 JB/T8870 IE4E 50X 32 Clip 4
11 GJT-20-00 B ffi#%k Right-angle connector 1 EX-B
- GJT-230-00 L fi %k Right-angle connector 1 EX-A
12 A30DK4-00100 [0 Steel Pipe 1
13 A30DK4-00002 [E]JH T Pipe 1
14 | TGIBII-13122*G IR 131X 1220 High Pressure Hose 1 EX-B

134




FD20,25,30RTC4-DS1/KMS17

WS R

Hydraulic pipeline

135



WSS

Hydraulic pipeline

FD20,25,30RTC4-DS1/KMS17

Fr 5 F5 T A4 FR e %t

Item Part No Description Q’ty Remark
- TGIBII-13122*G R 1311X 1220 High Pressure Hose 1 EX-A
- TGIBII-13147*G T IR B 1311X 1470 High Pressure Hose 1 [FD20,2530RTC4-KMS17
15 | Y25D4-00001 WM Pipe 1 |FD20,2530RTC4-DS1
- Y25F4-00001 W ET Pipe 1 |FD20,2530RTC4-KMS17
16 | GIT-08-00 HEF Sk Straight joint 1 |FD20,25,30RTC4-DS1
— GIT-73-00 B ¥k Right-angle connector 1 [FD20,2530RTC4-KMS17
17 | GIT-09-00 MZE 23k Oil pump connector 1 EX-B
- GJT-322-00 %2k Oil pump connector 1 EX-A
- GJT-08-00 Hif#:k Straight joint 1 |[FD20,2530RTC4-KMS17
18 | A30D4-20000 WHHZE Gear oil pump 1
19 | GIT-69-00 Bk Right-angle connector 2 EX-B
- GJT-807-00 H ik Right-angle connector 2 EX-A
20 | TGIBI-08310*G = B 81X 3100 High Pressure Hose 2 EX-B
- TGICI-08310*G T B 81X 3100 High Pressure Hose 2 EX-A
21 | TG000-13150 RIERE & 13X 1500 Low pressure hose 1
22 GJT-19-00 L. f 23k Right-angle connector 1 EX-B
- GJT-232-00 B f#2:3k Right-angle connector 1 EX-A
23 A30A4-30000 Z 1 Multi way valve 1 EX-B
- A30DA4-30000 HI% £ 4 Electronically controlled multi way valve 1 EX-A
24 | TGLBI-08080-H35*G| r=i/k X 81X 800 High Pressure Hose 1 EX-B
- TGLCI-08080-H35*G| L i 81X 800 High Pressure Hose 1 EX-A
25 | GJT-682-00 135° #2135 °joint 3 EX-B
- GJT-759-00 135° #23k 135 °joint 3 EX-A
26 | JB/T8870 W4t 25X 16 Clip 2
27 | GIT-683-00 135° #3135 °joint 1

136




FD20,25,30RTC4-S2/S5

WS R

Hydraulic pipeline

137



WS R

Hydraulic pipeline

FD20,25,30RTC4-S2/S5

Fr 5 F5 T 44 R e %t
Item Part No Description Q’ty Remark
1 TGIBII-08050%*] i B8 811X 500 High Pressure Hose 1
2 TGIBII-08040*] 151 B AR & 811 X 400 High Pressure Hose 2
3 A30DA4-00100 {HERRETENE S Tilting cylinder steel pipe assy | 1
4 TGIBII-08030*] B R 8ITX 300 High Pressure Hose 1
5 GJT-05-00 B f#k Right-angle connector 4
6 GJT-18-00 LBk Straight joint 2
7 GJT-11-00 H ff1#23k Right-angle connector 1 =A%
- GJT-11-00 B fA#2:3k Right-angle connector 2 DY 1 i ik
- GJT-11-00 B ffi#%-k Right-angle connector 3 A 1R i F
8 GIT-12-00 . f 23k Right-angle connector 1 = iRk
- GJT-12-00 B fi#%k Right-angle connector 2 VY A 1 3% e
- GJT-12-00 T #1423k Right-angle connector 3 T ik
9 A30DA4-00001 Z P Bl Oil hose 1
10 GJT-20-00 L fi#%k Right-angle connector 1
11 JB/T8870 W4t 50X 32 Clip 4
12 TGIBII-13122*G IR B 131X 1220 High Pressure Hose 1
13 A30DD4-00001 WM T Pipe 1 [FD20,25,30RTC4-X63
14 GJT-178-00 H 4%k Oil outlet connector 1
15 Y25B4-00100 W S Steel pipe ass’y 1
16 A30F4-20000 WA Gear oil pump 1 —3¥54S-408
- A30BA4-20000 WA Gear oil pump 1 —7£S4S-474
17 GJT-227-00 W3 1423k Oil suction port connector 1
18 GJT-69-00 H ik Right-angle connector 2
19 TGIBI-08310*G T 5 IR 081 X 3100 High Pressure Hose 2
20 Y25G4-00001 W Pipe 1
21 TG000-13150 IR & 13X 1500 Low pressure hose 1
22 GJT-19-00 B f#2:3k Right-angle connector 1
23 A30A4-30000 Z 1% Multi way valve 1 EX-B
- A30DA4-30000 4% 4% Electronically controlled multi way valve 1 EX-A
24 | TGLBI-08080-H35*G | = iRE 81X 800 High Pressure Hose 1

138




FD20,25,30RTC4-S2/S5

WS R

Hydraulic pipeline

139



WS R

Hydraulic pipeline

FD20,25,30RTC4-S2/S5

JF5 F5 T HBAE 24 PR s A
Item Part No Description Q’ty Remark
25 | GJT-682-00 135° #23k 135 °joint 2

26 | JB/T8870 W4 25X 16 Clip 1

27 | GIT-683-00 135° #3k 135 °joint 1

28 | GB/T70.1 [R5 S 24T M10X 1.25X 30 Screw 8

29 GB/T 93 FF 10 Washer,lock 8

30 | GB/T97.1 P 10 Washer 8

140




T, EERS

LIFTING SYSTEM

141



NTRE B RG (FEARD

Hydraulic system mast(Normal mast KM)

O

Front

5

RSB
M22x1.5

142

[ M22x1.5



T2 RS (AR
Hydraulic system mast(Normal mast KM)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 TGIBII-13046*] B R 131X 460 Hose H.P. 1 EX-B
— TGICII-13046*] Fh BB 1311 X 460 Hose H.P. 1 EX-A
2 GJT-04-00 PIWri&  Valve,check 1 EX-B
- GIT-391-00 DI Valve,check 1 EX-A
3 GJT-03-00C — @ $Ek B Three way connector ass’y 1 EX-B
- GJT-390-00 —E$%k B % Three way connector ass’y | 1 EX-A
4 GJT-02-00-2 FRIEEK] Flow regulator 1 2-2.5tEX-B
- GJT-243-00-2 FRIEK  Flow regulator 1 2-2.5tEX-A
- GJT-02-00-3 FREEM Flow regulator 1 3tEX-B
- GJT-243-00-3 FRIEEK Flow regulator 1 3tEX-A
5 TGIBII-13070GS*] = S R 131X 700 Hose H.P. 1 2-2.5tEX-B
- TGICII-13070GS*J B R 131X 700 Hose H.P. 1 2-2.5tEX-A
- TGVBII-13063-H25GS*J | /57 B 1311X 700 Hose H.P. 1 3tEX-B
- TGVCI-13063-H25GS*T | 5 He IR 1311X 700 Hose H.P. 1 3tEX-A

143




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

144

FD20,25RTC4

18,19,20,21,22,23,24,25

BEHR




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD20,25RTC4
Fr 5 5 T A4 FR &= HE
Item Part No Description Q’ty Remark
1 GIT-04-00 DIWTIE  Valve,check 1 EX-B
- GIT-391-00 DIWTiE  Valve,check 1 EX-A
2 TGIBII-13043*] R 1311 X 430 Hose H.P. 1 EX-B
- TGICII-13043%*] e JE B 1311X 430 Hose H.P. 1 EX-A
3 GIT-26-00 FLiE#L Nipple 1 EX-B
- GJT-242-00 BBk Nipple 1 EX-A
4 GJT-03-00C — @ $Ek ) Three way connector ass’y 1 EX-B
- GJT-390-00 —IHFL A Three way connector ass’y 1 EX-A
5 TGIBII-13058NL*J | & H R 1311X 580 Hose H.P. 1 EX-B
- TGICH-13058NL*J | 5 H AR 1311X 580 Hose H.P. 1 EX-A
6 TGLBII-13085-H45GS*J | 1 X 1311X 850 Hose H.P. 1 EX-B
- TGLCII-13085-H45GS*J | 15 He IR 1311 X 850 Hose H.P. 1 EX-A
7 GJT-02-00-2 FR# %  Flow regulator 1 EX-B
- GJT-243-00-2 FREEK] Flow regulator 1 EX-A
8 GJT-61-00 — @ $Ek ) Three way connector ass’y 1 EX-B
- GJT-241-00 — @k B Three way connector ass’y 1 EX-A
9 GB/T5783 IZFEMS8 X 50 Bolt 2
10 GB/T93 8 Washer,lock 8
11 | TGIBII-13048*] B R 1311X 480 Hose H.P. 1 EX-B
- TGICII-13048*]) R4 131X 480 Hose H.P. 1 EX-A
12 | GB/T6173 THIZEREM22 X 1.5 Nut 2 EX-B
13 | S20W3-70001 #2352 4¢ Joint support 1
14 | GB/T5783 I2FEM8 X 20  Bolt 6
15 | GJT-179-00 BBk  Nipple 1 EX-B
- GIT-237-00 BBk Nipple 1 EX-A
16 | TGIBI-13XXX R 131X XXX Hose H.P. 1 EX-B
- | TGICH-13XXX R 131X XXX Hose H.P. 1 EX-A
17 | S30J3-70003 B+ Clip 1
18 | S30J3-70002 B Axle 1
19 | GB/T276 IRVEER4H 7K 6205 Bushing 1

145




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

146

FD20,25RTC4

18,19,20,21,22,23,24,25

BEHR




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD20,25RTC4

Fr 5 5 T A4 FR e #E

Item Part No Description Q’ty Remark
20 S30J3-70001 5 Pulley 1
21 | GB/T893.1 FLB MRS PE52  Ring 1
22 | GB/T894.1 sk £E 25 Ring 1
23 | GB/T5785 IEFEM16X1.5X55 Bolt 1
24 GB/T93 #1316 Washer,lock 1
25 | GB/T97.1 “F-#16 Washer 1
26 | S3013-70100 N MY Steel Pipe ass’y 1 EX-B
- S30J3-70100A BN B Steel Pipe ass’y 1 EX-A
27 GB/T97.1 448 Washer 2
28 | TGLBI-13045SHAONL*J | = FJie % 1311X 450 Hose H.P. 1 EX-B
- TGLCII-13045-H4ONL*J | 1= IR 1311X 450 Hose H.P. 1 EX-A

147




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

FD20,25RTC4

B RGEM M (Mast Piping Optional Parts)
& Tt e B 161 ik
Lifting Height Hose(mm) Remark

3600 2000
3700 2050
4000 2200 b
4350 2400
4500 2500
4800 2700
5000 2800
5500 3200
6000 3500

148



NREM RS (=TEEHD

FD30RTC4

Hydraulic system mast(Full Free 3-Stage Mast KZM)

SEE==2

25

26

™~ 17,18,19,20,21,22,23,24

14

149

EE




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD30RTCA
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GJT-61-00 —E$%k B Three way connector ass’y | 1 EX-B
GJT-241-00 Z Bk S K Three way connector ass’y | 1 EX-A
2 | GB/T5783 IEFEM8 X 50 Bolt 2
3 GB/T93 31448 Washer,lock 8
4 GJT-02-00-2 FR# [ Flow regulator 1 EX-B
GJT-243-00-2 FRIEEK] Flow regulator 1 EX-A
5 TGLBII-13085-H45GS*J | 1 FE fZ 7 1311X 850 Hose H.P. 1 EX-B
- TGLCII-13085-H45GS*T | 157 JE M 1311 X 850 Hose H.P. 1 EX-A
6 GIT-04-00 DIWTiE  Valve,check 1 EX-B
- GIT-391-00 DI Valve,check 1 EX-A
7 | TGIBII-13043*] A 131X 430 Hose H.P. 1 EX-B
- TGICII-13043*] A 1311} 430 Hose H.P. 1 EX-A
8 TGLBII-13045-H40NL*J | 155 iR 1311X 450 Hose H.P. 1 EX-B
- TGLCII-13045-H4ONL*J | /55 R 1311X 450 Hose H.P. 1 EX-A
9 GB/T97.1 “F-#8 Washer 2
10 | S30J3-70100 N R Steel Pipe ass’y 1 EX-B
- S30J3-70100A B LR Steel Pipe ass’y 1 EX-A
11 | TGIBII-13048NL*J | @SEAE 131X 580 Hose H.P. 1 EX-B
- TGICI-13048NL*J | 5 FMRE 1311X 580 Hose H.P. 1 EX-A
12 | GIT-26-00 FLiE#L  Nipple 1 EX-B
- GJT-242-00 BBk Nipple 1 EX-A
13 GJT-03-00C — @ $Ek B Three way connector ass’y 1 EX-B
- GJT-390-00 —E$%k B% Three way connector ass’y | 1 EX-A
14 | TGIBII-13XXX BB 131X XXX Hose H.P. 1 EX-B
- TGICII-13XXX BB 131X XXX Hose H.P. 1 EX-A
15 | S30J3-70003 B Clip 1
16 | GB/T5783 IZH:M8X 20 Bolt 6
17 | S30J3-70002 B Axle 1
18 | GB/T276 TRVEBRHH 46205 Bushing 1
19 | S30J3-70001 JE%H  Pulley 1

150




NREM RS (=TEEHD

FD30RTC4

Hydraulic system mast(Full Free 3-Stage Mast KZM)

SEE==2

25

26

™~ 17,18,19,20,21,22,23,24

14

151

EE




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM) FD30RTCA
Fr 5 5 F AT 44 F e HE
Item Part No Description Q’ty Remark
20 | GB/T893.1 FLER TS P52 Ring 1
21 | GB/T894.1 o 4B 25 Ring 1
22 | GB/T5785 BZFEM16X 1.5X 55  Bolt 1
23 GB/T93 16 Washer,lock 1
24 | GB/T97.1 P16 Washer 1
25 | S35W3-70001 &R 5EM Pipe clamp fixed plate 1
26 | SHLXG1-322 M Light pipe clamp 1

1562




NREM RS (=TEEHD

Hydraulic system mast(Full Free 3-Stage Mast KZM)

FD30RTC4

B RGEM M (Mast Piping Optional Parts)
& Tt e B 161 ik

Lifting Height Hose(mm) Remark

4000 3000

4350 3200

4500 3300

4800 3500

5000 3650

5500 4050

6000 4350

153



Fi 1K

Hydraulic system attachments(Normal mast KM)

BHEEK ARG (AT

(@\]
—
—
—
o
—
N
)N <t
o0 —
(@ / ™ -~
bolo o Y o
i
4_Wﬁuuu
2 — ' |f
(H—
i
n n L i N S -
it ©
@) ,

154



Je BB ARG (AR =K
Hydraulic system attachments(Normal mast KM)

Fr 5 5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 12 M8 X25  Bolt 4
2 GB/T93 8 Washer,lock 4
3 M30K3-90010 $23L[E 52 MR Joint fixing plate 1
4 GJT-571-00 B f1# -k Right-angle connector 2 EX-B
GJT-712-00 B fA#2:3k Right-angle connector 2 EX-A
5 M30K3-90006 &% Band 4
6 GB/T70.1 PN A R AT SR B85 TM6 X 30 Screw 4
7 GB/T93 6 Washer,lock 4
8 GB/T5785 BZAEM16X1.5X90 Bolt 1
9 GB/T93 FE 16 Washer,lock 1
10 GB/T97.1 “F#4 16 Washer 1
11 SIM30A-0002 W% Pulley 2
12 M30K3-90002 4% Bushing 1
13 TGIBI-08XXX-J R 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
14 M20W3-90001R EIL LA Clamp mounting plate right| 1

155




B HRER ARG (AR

Hydraulic system attachments(Normal mast KM)

= F K

B KRG kM (Mast Piping Optional Parts)
PR3 13K
BT Hose(mm) Hose(mm) B
Lifting Height Remark
2-2.5t 3t
2000 2650 2800
2500 3150 3300
2700 3350 3500
3000 3650 3800
3300 3950 4100
3500 4150 4300
3700 4350 4500
4000 4750 4900
4500 5250 5400
5000 5750 5900
5500 6350 6500
6000 6850 7000

156




1,2,3,4

AP
S
% :
N u
s
& g
ming .nlm m u“\‘,\@w,“ — N :
= =
S
p—
g \
5 ] G
I <l e <
)
g o\
< 2 —'|
m J_. it .
m n AT A sl et it o
]
>
95
Q
2
=)
<
L]
he)
)
T

B HRER ARG (AR

o)

i
[

157



B HRER ARG (AR K
Hydraulic system attachments(Normal mast KM)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 GB/T5783 12 M8 X25  Bolt 4
2 GB/T93 8 Washer,lock 4
3 M30K3-90010 $23L[E 52 MR Joint fixing plate 2
4 GJT-571-00 B f1# -k Right-angle connector 4 EX-B
GJT-712-00 B fA#2:3k Right-angle connector 4 EX-A
5 M30K3-90006 &% Band 8
6 GB/T70.1 7S A [ Sk BB ETM6 X 30 Screw 8
7 GB/T93 6 Washer,lock 8
8 GB/T5785 BZAEM16X1.5X90 Bolt 2
9 GB/T93 FE 16 Washer,lock 2
10 GB/T97.1 “F#4 16 Washer 2
11 SIM30A-0002 W% Pulley 4
12 M30K3-90002 4% Bushing 2
13 TGIBI-08XXX-J R 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R8I X XXX Hose H.P 2 EX-A
14 M20W3-90001R B Iz A Clamp mounting plate right| 1
15 TGIBI-08XXX-]J BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J R 8T X XXX Hose H.P 2 EX-A
16 M20W3-90001L BB Clamp mounting plate left 1

158




B HRER ARG (AR

Va1

Hydraulic system attachments(Normal mast KM)

B KRG kM (Mast Piping Optional Parts)

13K 13K 15K S P15
BT Hose(mm) Hose(mm) Hose(mm) Hose(mm) A
Lifting Height Remark
2-2.5t 3t 2-2.5t 3t
2000 2650 2800 2800 2950
2500 3150 3300 3300 3450
2700 3350 3500 3500 3650
3000 3650 3800 3800 3950
3300 3950 4100 4100 4250
3500 4150 4300 4300 4450
3700 4350 4500 4500 4650
4000 4750 4900 4900 5050
4500 5250 5400 5400 5550
5000 5750 5900 5900 6050
5500 6350 6500 6500 6650
6000 6850 7000 7000 7150

159




FD20,25RTC4

=F K

REEA=REED
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

A-A

1
|
1

P i m et
|
!

2,3,4,5,6,7,8

13 14,15

ot e
T

mospesTwso

:
O e

BT

_J o=

[ O ettty W

LB

160



pazas 4 _ = Yy
E ~B E%/% jﬁ (=7 é g EH ) = 1 FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 3 16 Washer,lock 1
4 GB/T97.1 44 16 Washer 1
5 GB/T276 TRV R 7% 6205 Bearing 1
6 GB/T893.1 FL A 54 14 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Cirelip for hole 1
8 $30J3-90002 B Axis 1
9 S30J3-90003 B Band 2
10 GB/T70.1 P 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 J1E48 Washer,lock 12
12 GJT-180-00 BBk Straight joint 2 EX-B
- GJT-725-00 BBk Straight joint 2 EX-A
13 | GB/T6173 FEIZREM 16X 1.5 Nut 4 EX-B
- GB/T97.1 V44 14 Washer 4 EX-A
14 $30J3-90006 M HzkSZEE Double joint bracket 1
15 GB/T5783 B2 FEM8 X 20 Bolt 10
16 TGIBI-08110-J R 81X 1100 Hose H.P 2 EX-B
- TGICI-08110-J B 81X 1100 Hose H.P 2 EX-A
17 TGIBI-08XXX-J R8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R B 8IX XXX Hose H.P 2 EX-A
18 S30J3-90100 BN MU Steel pipe assembly 1 EX-B
- S35W3-90100 B S Steel pipe assembly 1 EX-A
19 GB/T97.1 “F-#4 8 Washer 8
20 GJT-571-00 H fi$k Right-angle connector 2 EX-B
- GJT-712-00 B fi#%k Right-angle connector 2 EX-A
21 S30J3-90009 DURzk[E E MR Fixing plate 1 EX-B
- S30J3-90009A U4k [ e Fixing plate 1 EX-A
22 TGIBI-08XXX-J R B 81 X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J TR 81 X XXX Hose H.P 2 EX-A

161




FD20,25RTC4

=F K

REEA=REED
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

A-A

1
|
1

P i m et
|
!

2,3,4,5,6,7,8

13 14,15

ot e
T

mospesTwso

:
O e

BT

_J o=

[ O ettty W

LB

162



pazas 4 _ = Yy
E ~B E%/% jﬁ (=7 é g EH ) = 1 FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
23 TGIBI-08046-] 15 IR 81X 460 Hose H.P 1 EX-B
- TGICI-08046-] =[5 KB 81X 460 Hose H.P 1 EX-A
24 S30K3-90300 BN A Steel pipe ass’y 1 EX-B
- S40H3-90100 BN KUK Steel pipe ass’y 1 EX-A

25 S30K3-90200 EEZH2E Pulley block frame 1
26 TGIBI-08045-] 5 R # 81X 450 Hose H.P 1 EX-B
- TGICI-08045-J 1o BB 81X 450 Hose H.P 1 EX-A

163




pazas 4 _ = Yy
E ~B E%/% jﬁ (=7 é Q EH ) = 1 FD20,25RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B AR IEHMH (Mast Piping Optional Parts)
B TT i RVANES PE224C I
Lifting Height Hose(mm) Hose(mm) Remark
3600 2000 1300
3700 2000 1300
4000 2200 1400
4350 2400 1550 bR e
4500 2500 1600
4800 2700 1700
5000 2800 1750
5500 3200 1900
6000 3500 2100

164



FD30RTC4

Fi 1K

REEA=REED
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

C-C

;
Lo s i s R

r
T

S
N
— -
o (@)
—
o (ap}
— —
—— 3 13
T -7 L .
== .
\ = L0 ) o]
s S 2
Femmmmman
=
1 v
[ qmmmm- - - -
3= =,rUL r Gt um\vmm““\
=== —=—
= éw.w ..... o= 2
N
b o
BOGOY
X
i - T
[ (e RV
S apTTTEES 5
[ S )

Cl—

165



BAERASR (=9 E2EH)) =Z4H

Hydraulic system attachments(Full Free 3-Stage Mast KZM) FD30RTCA
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 S30J3-90001 XIF % Double pulley 1

2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1

3 GB/T93 3 16 Washer,lock 1

4 GB/T97.1 44 16 Washer 1

5 GB/T276 TRV R 7% 6205 Bearing 1

6 GB/T893.1 FL A 54 14 $4 /8152 Circlip for hole 1

7 GB/T894.1 W #1425 Cirelip for hole 1

8 $30J3-90002 H Axis 1

9 S30J3-90003 B Band 2

10 GB/T70.1 P 7S A [ A Sk BB 4T M8 X 50 Screw 2

11 GB/T93 1E8 Washer,lock 18

12 S35W3-90002 B Je [l e AT Pipe clamp fixed plate 11 1

13 TGIBI-08XXX-J R 8T X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J B IR 8T X XXX Hose H.P 2 EX-A
14 S30J3-90100 M Y Steel pipe assembly 1 EX-B
- S35W3-90100 N S Steel pipe assembly 1 EX-A
15 GB/T5783 B2 M8 X 25 Bolt 8

16 GB/T97.1 *F-#4 8 Washer 12

17 GJT-571-00 B ffi#%k Right-angle connector 2 EX-B
- GJT-712-00 B ffi#%k Right-angle connector 2 EX-A
18 S30J3-90009 U4k [E sE M Fixing plate 1 EX-B
- S30J3-90009A DU3zk[E 2B Fixing plate 1 EX-A
19 S30K3-90006 E-K Pipe clamp 4
20 GB/T70.1 7S A R A S B2 ETM6 X 30 Screw 4

21 TGIBI-08XXX-J B R E8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T R8I X XXX Hose H.P 2 EX-A
22 GB/T5783 BEAEM10X 20 Bolt 2

23 GB/T93 FE 10 Washer,lock 2

24 GB/T97.1 P44 10 Washer 2

25 S35W3-90700 JEEFE BRI A% Block frame ass’ y 1

166




FD30RTC4

Fi 1K

REEA=REED
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

BRERRG (

C-C

;
Lo s i s R

r
T

S
N
— -
o (@)
—
o (ap}
— —
—— 3 13
T -7 L .
== .
\ = L0 ) o]
s S 2
Femmmmman
=
1 v
[ qmmmm- - - -
3= =,rUL r Gt um\vmm““\
=== —=—
= éw.w ..... o= 2
N
b o
BOGOY
X
i - T
[ (e RV
S apTTTEES 5
[ S )

Cl—

167



BAERASR (=9 E2EH)) =Z4H

. FD30RTC4
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

¥ TS T HBAE 24 PR s #E
Item Part No Description Q’ty Remark

26 S30K3-90200 HEZH2E Pulley block frame 1

27 GB/T5783 IZH4M8 X 16 Bolt 6

28 Z15C3-90002 41R Baffle 1

29 Z15C3-90002 44T Stop lever 1

30 GB/T5783 BZAEMS8 X 12 Bolt 2

31 GB/T96 KEPE8 Washer 2

168




BAEHAL (SHAHH) AR CbORTC
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

B AR IEHMH (Mast Piping Optional Parts)
[aSa=id 13K H21K H/E
Lifting Height Hose(mm) Hose(mm) Remark
4000 3600 2050
4350 3800 2200
4500 3900 2250
4800 4100 2350
5000 4200 2400
5500 4600 2550
6000 4900 2750

169



fasen g = I
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

ey 3031.3233,3435.3637— ﬁj/

I/

‘ u
—
——p—T3

2,3,4,5,6,7,8 \

9,10,11

T 11 1 Bt St _7“<‘Q§
I
j
2 1

28

it T

u 12

13 14,15 =

sllEh! 38,39,40

n”rﬁ% ‘ 3

ey 27— ||
:tj‘“}} ey
,,HPLJ,A ﬁ\ :
ki
o 81l

26—

2524 | |

. ¢ I F
____________ P

170



BASHKAS (ZH4ad)  WAH D0 25RTCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 3 16 Washer,lock 1
4 GB/T97.1 44 16 Washer 1
5 GB/T276 TRVEER 37K 6205 Bearing 1
6 GB/T893.1 FL I 5% 1 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Cirelip for hole 1
8 $30J3-90002 Hh Axis 1
9 S30J3-90003 B Band 2
10 GB/T70.1 P 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 1E8 Washer,lock 22
12 GJT-180-00 BBk Straight joint 2 EX-B
- GJT-725-00 BBk Straight joint 2 EX-A
13 | GB/T6173 HEIZREM16X 1.5 Nut 4 EX-B
- GB/T97.1 P44 14 Washer 4 EX-A
14 $30J3-90006 M HzkSZEE Double joint bracket 1
15 GB/T5783 B2 FEM8 X 20 Bolt 20
16 TGIBI-08110-J R 81X 1100 Hose H.P 2 EX-B
- TGICI-08110-J B 81X 1100 Hose H.P 2 EX-A
17 TGIBI-08XXX-J = R8I X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T B R B 8IX XXX Hose H.P 2 EX-A
18 TGIBI-08XXX-J = JE BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-]J BB 81 X XXX Hose H.P 2 EX-A
19 TGIBI-08042-J 75 IR 81X 420 Hose H.P 2 EX-B
- TGICI-08042-] 75 B i 81X 420 Hose H.P 2 EX-A
20 TGIBI-08046-J T B IR B 81X 460 Hose H.P 1 EX-B
- TGICI-08046-] T B2 81 X 460 Hose H.P 1 EX-A
21 S30J3-90300 V9 #z3L Four way joint 1 EX-B
- S35W3-90300 VUidE £k Four way joint 1 EX-A
22 S30J3-90100 BN U Steel pipe assembly 1 EX-B

171




fasen g = I
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

ey 3031.3233,3435.3637— ﬁj/

I/

‘ u
—
——p—T3

2,3,4,5,6,7,8 \

9,10,11

T 11 1 Bt St _7“<‘Q§
I
j
2 1

28

it T

u 12

13 14,15 =

sllEh! 38,39,40

n”rﬁ% ‘ 3

ey 27— ||
:tj‘“}} ey
,,HPLJ,A ﬁ\ :
ki
o 81l

26—

2524 | |

. ¢ I F
____________ P

172



BAEKAL (ZHegd)  WAE -
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’

Fr 5 5 T A4 FR e HE

Item Part No Description Q’ty Remark
- S35W3-90100 W R Steel pipe assembly 1 EX-A
23 GB/T97.1 P44 8 Washer 18
24 GIT-571-00 F i #23k Right-angle connector 4 EX-B
- GJT-712-00 H ffi#% -k Right-angle connector 4 EX-A
25 S30J3-90009 DY $zk [ 2 AR Fixing plate 1 EX-B
- S30J3-90009A DYk [ e H Fixing plate 1 EX-A
26 TGIBI-08XXX-] T JE R 8T X XXX Hose H.P 4 EX-B
- TGICI-08XXX-J 7 B 8T X XXX Hose H.P 4 EX-A
27 S30K3-90300 BN R Steel pipe ass’y 2 EX-B
- S40H3-90100 N R Steel pipe ass’y 2 EX-A
28 S30K3-90200 WHEY1ZE Pulley block frame 1
29 S30J3-90400 T 542 Pulley Bracket 1
30 S30K3-90001 15% Pulley 1
31 GB/T5783 BZFEM10X 20 Bolt 2
32 GB/T93 FAE 10 Washer,lock 2
33 GB/T97.1 34 10 Washer 2
34 $30J3-90005 i Axis 1
35 GB/T276 IRIAER 176003  Bearing 1
36 GB/T894.1 B FH 9 ME$4 817 Circlip for hole 1
37 GB/T893.1 FLH g P $4 835 Circlip for hole 1
38 M30K3-90006 3% Band 2
39 GB/T70.1 P 7S F B SR IR ET M8 X 50 Screw 2
40 GB/T93 #E 6 Washer,lock 2
41 TGIBI-08045-] T B 81X 450 Hose H.P 1 EX-B
- TGICI-08045-] T B B 81X 450 Hose H.P 1 EX-A

173




FBEEHASG (ZHaf e 025K TCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM) ’
B ARGk A (Mast Piping Optional Parts)
T 17K 18K 26K B #F
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark

3600 2000 3100 1300

3700 2000 3100 1300

4000 2200 3300 1400

4350 2400 3500 1550

4500 2500 3600 1600

4800 2700 3800 1700

5000 2800 3900 1750

5500 3200 4300 1900

6000 3500 4600 2100

174



BAGHAL (SHAHH)  WAR CbORTC
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

C— c-C
R |
””””””””””” I 2345678
i 26,27,28,29,30,31,32,33
T ‘ 9,10,11
) lOw‘}
b 22,2324
B
1o ==
THIET 12
iy 13 7
B g1l e L 21,38,39,40 ‘
r i HH -l 5 B 34,35,36
IR SI\\\CR 1<
/—“"\}L g,j H _ 5
"TT; ”AjL ” I A
8 g

|
3T i {1 ] T
D e O I Tt

37

M/ /i
.
—

e
by | —

s
N
/AN
/ RN
/ N
/ N
L]
[e]
I
T

175



BAEKAL (ZHegd)  WAE DAORTCA
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 S30J3-90001 XIF % Double pulley 1
2 GB/T5785 BZHEM16X 1.5 X 60 Bolt 1
3 GB/T93 3 16 Washer,lock 1
4 GB/T97.1 44 16 Washer 1
5 GB/T276 TRVEER 37K 6205 Bearing 1
6 GB/T893.1 FL I 5% 1 $4 /8152 Circlip for hole 1
7 GB/T894.1 W #1425 Cirelip for hole 1
8 $30J3-90002 Hh Axis 1
9 S30J3-90003 B Band 2
10 GB/T70.1 P 7S A [ A Sk BB 4T M8 X 50 Screw 2
11 GB/T93 1E8 Washer,lock 24
12 S35W3-90002 B Je [l e AT Pipe clamp fixed plate 11 1
13 TGIBI-08XXX-J R 8T X XXX Hose H.P 2 EX-B
- TGICI-08XXX-J B IR 8T X XXX Hose H.P 2 EX-A
14 TGIBI-08XXX-]J BB 8IX XXX Hose H.P 2 EX-B
- TGICI-08XXX-J T R B 8IX XXX Hose H.P 2 EX-A
15 TGIBI-08XXX-J =B B 8IX XXX Hose H.P 4 EX-B
- TGICI-08XXX-J TR 81X XXX Hose H.P 4 EX-A
16 $30J3-90300 VUi 3k Four way joint 1 EX-B
- S35W3-90300 VUi 23k Four way joint 1 EX-A
17 S30J3-90100 W S Steel pipe assembly 1 EX-B
- S35W3-90100 B Y Steel pipe assembly 1 EX-A
18 GB/T5783 B2 M8 X 25 Bolt 8
19 GJT-571-00 B 1%k Right-angle connector 2 EX-B
- GJT-712-00 B ffi#%k Right-angle connector 2 EX-A
20 S30J3-90009 DUk [ sE M Fixing plate 1 EX-B
- S30J3-90009A U4k [ e Fixing plate 1 EX-A
21 S35W3-90700 424855 % Block frame ass’ y 1
22 S30K3-90500 WHEZH24E Pulley block frame 1
23 GB/T5783 IZHM8 X 16 Bolt 12

176




BAGHAL (SHAHH)  WAR CbORTC
Hydraulic system attachments(Full Free 3-Stage Mast KZM)

C— c-C
R |
””””””””””” I 2345678
i 26,27,28,29,30,31,32,33
T ‘ 9,10,11
) lOw‘}
b 22,2324
B
1o ==
THIET 12
iy 13 7
B g1l e L 21,38,39,40 ‘
r i HH -l 5 B 34,35,36
IR SI\\\CR 1<
/—“"\}L g,j H _ 5
"TT; ”AjL ” I A
8 g

|
3T i {1 ] T
D e O I Tt

37

M/ /i
.
—

e
by | —

s
N
/AN
/ RN
/ N
/ N
L]
[e]
I
T

177



R BEER ARG (=W EaH) R

Hydraulic system attachments(Full Free 3-Stage Mast KZM) FD30RTCA
Fr 5 5 T A4 FR e HE
Item Part No Description Q’ty Remark
24 GB/T97.1 P34 8 Washer 18
25 S30J3-90400 #6248 Pulley Bracket 1
26 S30K3-90001 5% Pulley 1
27 GB/T5783 BZFEM10X 20 Bolt 2
28 GB/T93 FAE 10 Washer,lock 2
29 GB/T97.1 P45 10 Washer 2
30 $30J3-90005 B Axis 1
31 GB/T276 RV BRI 7K 6003 Bearing 1
32 GB/T894.1 B s V24817 Circlip for hole 1
33 GB/T893.1 FLHH s v 24 1835 Circlip for hole 1
34 M30K3-90006 B~ Pipe clamp 8
35 GB/T70.1 P 7N FH A L IR ETM6 X 30 Screw 8
36 GB/T93 #F 6 Washer,lock 8
37 Z15C3-90002 itk Baffle 1
38 S30K3-90502 54 Stop lever 1
39 GB/T5783 BZFEMS X 12 Bolt 2
40 GB/T96 K#JE8 Washer 2

178




BESHAS (SHAAM) TR S
Hydraulic system attachments(Full Free 3-Stage Mast KZM)
Bk R Gk (Mast Piping Optional Parts)
B TT i PR13K GRELS; ] RIS Ik
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark

4000 3600 3450 2050

4350 3800 3650 2200

4500 3900 3750 2250

4800 4100 3950 2350

5000 4200 4050 2400

5500 4600 4450 2550

6000 4900 4750 2750

179




fr XA (REAR)
Lift Bracket Normal Mast

180



Lift Bracket Normal Mast

H A

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 M20W3-50000 X Lifting fork ass’y 1 2-2.5t
- M30U3-50000 TR X R Lifting fork ass’y 1 3t
2 M20W3-60000 AR ZE A B Backrest ass’y 1 2-2.5t

- JQDHIJ05-30-00000 | #4762 42 5 BY, Backrest ass’y 1 3t
3 M30A3-40301 F%% End Roller 6
4 GB/T894.1 F Y455 Snap,ring 6
5 M30K3-40001 FRAOZIE S Shaft roller 2
6 GB/T5786 BZAEM 16X 1.25 X 45 Bolt 4
7 GB/T93 #1316  Washer, lock 4
8 M30K3-40006 # A Shim 8
9 M30K3-40007 e Spacer 4
10 GB/T70.1 P 7S A R A Sk BT M12 X 25 Screw 1
11 M30K3-40200 ¥R %:  Side roller 2
12 GB/T894.1 BPE Y PE 25 Snap,ring 2
13 M30K3-40100 &% Side roller 2
14 GB/T5786 B2AEM12 X 1.25 X 40 Bolt 4
15 GB/T93 JE12  Washer, lock 4
16 M30K3-40002 4 Spacer 8
17 M30K3-40004 # KA Shim 8
18 M30K3-40005 # A Shim 8
19 M30A3-40202-1 7% 20 Side roller 2
20 M30A3-40203-1 1IE#A - Loose slice 2
21 M30A3-40302-1 ﬁ TIURET Screw 2
22 M30A3-40205-1 Ji“2 K Dust-Proof ring 2
23 GB/T5783 m%@Mm X 25 Bolt 4
24 GB/T93 F#14  Washer, lock 4

181




XS (= HE)
Lift Bracket Full Free 3-Stage Mast

182



/Y (=F4eEad)
Lift Bracket Full Free 3-Stage Mast
JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 S20W3-50000 TR XY Lifting fork ass’y 1 2-2.5t
- S30U3-50000 TR X R Lifting fork ass’y 1 3t
2 M20W3-60000 PUIR A R Backrest ass’y 1 2-2.5t
- JQDHJ05-30-00000 | #4717 242 5 a% Backrest ass’y 1 3t
3 M30A3-40301 F&%  EndRoller 6
4 GB/T894.1 FPEFY B SS  Snap,ring 6
5 M30K3-40001 FRAOZVEFCHE  Shaft roller 2
6 GB/T5786 BZHEM16X 1.5 X 45 Bolt 4
7 GB/T93 #1316  Washer, lock 4
8 M30K3-40006 # A Shim 8
9 M30K3-40007 e Spacer 4
10 GB/T70.1 PN A A SR BB ETM12 X 25 Screw 1
11 M30K3-40200 ¥R %:  Side roller 2
12 GB/T894.1 HAPEFYPE 25 Snap,ring 2
13 M30K3-40100 7 #%e  Side roller 2
14 GB/T5786 BEAEM12X 1.25X40 Bolt 4
15 GB/T93 FF12  Washer, lock 4
16 M30K3-40002 e Spacer 8
17 M30K3-40004 # KA Shim 8
18 M30K3-40005 # A Shim 8
19 M30A3-40202-1 lE#2H  Side roller 2
20 M30A3-40203-1 1IE#A - Loose slice 2
21 M30A3-40302-1 ﬁ TURET  Screw 2
22 M30A3-40205-1 Ji“2 K Dust-Proof ring 2
23 GB/T5783 m%@Mm X 25 Bolt 4
24 GB/T93 F#14  Washer, lock 4

183




1% (G A 1Y)
Mast (Normal mast KM)

184



128 (FEA )

Mast (Normal mast KM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark

1 M20W3-10000 AMTTHE Mast,outer 1 2-2.5t

M30U3-10000 AMTTHE Mast,outer 1 3t

2 M30A3-00002 44t Bushing 2

3 M30A3-00001 YR  Cap 2

4 GB/T5785 BEFEM16%1.5%70 Bolt 2

5 GB/T93 16 Washer,lock 2

6 JB/T7940.1 Bl R M AAM10x1 - Oil cup 2

7 M30W3-00100 W RHH LS # Pin axle 2

8 GB/T5786 IEAEM10x1.25%20 Bolt 2

9 GB/T93 10 Washer,lock 2

10 M30A3-40001 FRAZ¥EH  Slipper 2

11 M30A3-40002/3 WA Shim 4

12 M30A3-40201 F¥%  End Roller 2

13 GB/T894.1 F 4SS Snap,ring 4

14 M30K3-40300 M5 Side roller 2

15 GB/T5786 IZFEM12x1.25%40 Bolt 8

16 GB/T93 #F12  Washer, lock 8

17 M30K3-40002 e Spacer 16

18 M30K3-40004 # A Shim 16

19 M30K3-40005 # A Shim 16

20 M30A3-40301 F¥R%  End Roller 2

21 M30A3-40202-1 lE#:2H  Side roller 2

22 M30A3-40203-1 1E¥A R Loose slice 2

23 M30A3-40302-1 WTTERET  Screw 2

24 M30A3-40205-1 B2 Dust-Proofring 2

25 M20W3-30000 WI72% Mast,inner 1 2-2.5t
- M30U3-30000 WIT2% Mast,inner 1 3t

185




MR (=4 EHh)
Mast (Full free 3-stage mast KZM)

[\
W
[\ \g
N T
N —g
T ——
o
~
_
@
)
\A’ ~

I

L
| e
L)J\Lté@/.;/f f% 23 ,)

186




R ETEEH)

Mast (Full free 3-stage mast KZM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 S20W3-10000 AMTTHE Mast,outer 1 2-2.5t
- S30U3-10000 ARTT4E Mast,outer 1 3t

2 M30A3-00002 44t Bushing 2

3 M30A3-00001 YR  Cap 2

4 GB/T5785 BZFEM16X 1.5X 70 Bolt 2

5 GB/T93 16 Washer,lock 2

6 JB/T7940.1 ELIE R EMAMM10X 1 Oil cup 2

7 M30W3-00100 W RHH LS # Pin axle 2

8 GB/T5786 BZFEM10X 1.25X 20 Bolt 2

9 GB/T93 10 Washer,lock 2

10 M30A3-40001 FRAZIEEL  Slipper 4

11 M30A3-40002 WA Shim 8

12 M30A3-40201 F¥%  EndRoller 4

13 GB/T894.1 FPEFYPE55  Snap,ring 8

14 M30K3-40300 &% Side roller 2

15 GB/T5786 B2FEM12 X 1.25X40 Bolt 16

16 GB/T93 FF12  Washer, lock 16

17 M30K3-40002 e Spacer 32

18 M30K3-40004 # A Shim 32

19 M30K3-40005 # K Shim 32

20 M30A3-40301 FR%  End Roller 4

21 M30A3-40202-1 MEE 20 Side roller 6

22 M30A3-40203-1 1EFAF Loose slice 6

23 M30A3-40302-1 P E%ET  Screw 6

24 M30A3-40205-1 FiiZR Fr Dust-Proof ring 6

25 S20W3-20000 H11748  Medium Master 1 2-2.5t
- S30U3-20000 742 Medium Master 1 3t
26 S20W3-30000 W14 Mast,inner 1 2-2.5t
- S30U3-30000 1122  Mast,inner 1 3t

187




AL TG (AR )

Lift Cylinder(Normal Mast KM)

188



I G

FEAR)

Lift Cylinder(Normal Mast KM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
A A20D4-10100L/R | FHMELEEL Lift cylinder ass,y 2 2-2.5t

- A30D4-10100L/R iﬂ?ﬂa BLEEL Lift cylinder ass,y 1 3t

1 A20A4-10101 i1 PEl40 X 48 X5/6.5 Dust ring 2 2-2.5t
- A30A4-10101 Bl 4 FEl45X 57X 7/10  Dust ring 2 3t
2 A20A4-10102 140X 50X 6 Ring 2 2-2.5t
- A30A4-10102 25 35} fEl45 X 55X 6 Ring 2 3t
3 A20A4-10103 N1 #il144030 Guide bushing 2 2-2.5t
- A30A4-10103 1Y 474530 Guide bushing 2 3t

4 GB/T1235 O % 4B 68 X 3. 1 O-ring 2 2-2.5t
- GB/T1235 OM % 41 [l68 X 3. 1 O-ring 2 3t
5 GB/T80 IZETM8 X 8  Screw 4

6 A30A4-10104 T Plug 4

7 A20A4-10105 FARIF50X 20X 2.5 Wearing 2 2-2.5t
- A30A4-10105 FKIR56X20X 2.5 Wearing 2 3t
8 A20A4-10106 F4F50X40X3  Ring, back up 2 2-2.5t
- A30A4-10106 4 F56X45X3  Ring, back up 2 3t

9 A20A4-10107 FLH %5 %4850 X 40 X 6 Ring 2 2-2.5t
- A30A4-10107 U % 45} 8156 X 45 X 7 U-ring 2 3t
10 A30A4-10108 22448 Snap ring 2 2-2.5t
- A30A4-10108 22448 Snap ring 2 3t
11 A20A4-10109 HiLEG  Cap, lift cylinder 2 2-2.5t
- A30A4-10109 S H%E  Guide,Sleeve 2 3t
12 A20A4-10110 1% Sleeve 2 2-2.5t
— A30A4-10110 £  Sleeve 2 3t
13 A20D4-10101 HI4&  Cylinder 2 2-2.5t
- A30B4-10101 FL4&  Cylinder 2 3t
14 A20D4-10102 TE%EFT Piston rod 2 2-2.5t
- A30B4-10102 iG%EFF  Piston rod 2 3t
15 A20A4-10113 752  Piston 2 2-2.5t
- A30A4-10113 JG %€ Piston 2 3t

189




AL TG (AR )

Lift Cylinder(Normal Mast KM)

190



TG (AR

Lift Cylinder(Normal Mast KM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
16 A20A4-10114 WL Spacer 2 2-2.5t
- A30A4-10114 WHEE  Spacer 2 3t
17 GB/T5786 Ik M16X1.5X45 Bolt 2
18 GB/T93 P16 Washer,lock 2
19 M30A3-80100 % Sheave 2
20 GB/T894.1 FPEFLPE40 Snap ring 2
21 LH1623 XN W4 M Chain ass’y 2
22 GB/T119.1 4D10X26 Pin 2
23 S30F3-80004 e Block rubber 2
24 S30F3-80003 £ Casing 2
25 GB/T5786 B2AEM 12X 1.25 X 70 Bolt 2
26 GB/T93 #1E412 Washer,lock 4
27 S30F3-80005 4% Bolster 2
28 S30A3-80001 A Adjustable pad 2
29 S30F3-80002 R4 Clip 2
30 GB/T97.1 “F-#412 Washer 2
31 GB/T6171 IZHREM12 X 1.25 Nut 2
32 M20F3-80001 4 i # Rubber pad 2
33 GB/T5786 BZFEM12X 1.25X 35 Bolt 2

191




AT S THH L (=79 42 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

—

11 / 8

o

35
g\34

192



HIJ S TH I L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
A A20B4-10500 A TF I LS % Front lift cylinder ass’y| 1 2-2.5t

- A30B4-10500 B AS T LS % Front lift cylinder ass’y| 1 3t

1 S30K3-80100 3k & BB Sheave  Seat 1 2-2.5t
- S30K3-80100 L3k & =2 i Sheave  Seat 1 3t

2 S30K3-80200 BEZF4H%  Stopper chain 1 2-2.5t
- S30K3-80200 % %4 Stopper chain 1 3t

3 GB/T93 448 Washer,lock 2

4 GB/T5783 B2 M8X 16 Bolt 2

5 M30A3-80100 B % Sheave 2

6 GB/T894.1 #VEY 40 Snap ring 2

7 LH1623 XN B4 % Chain ass’y 2

8 S20K3-80001 HIHL[E 2 Support 1 2-2.5t
- S35K3-80001 AL MR Support 1 3t

9 GB/T5783 B2 4 M14X35 Bolt 2
10 GB/T93 #4414 Washer,lock 2

11 A20B4-10501 TEFEAT S Piston rod ass’y 1 2-2.5t
- A30B4-10501 THZEAT A Piston rod ass’y 1 3t
12 A20B4-10502 BIEL4K  Cylinder 1 2-2.5t
- A30B4-10502 BIEL/K  Cylinder 1 3t
13 GB/T6190 WS LT A SLIBETM6 X5 Screw 1
14 A30B4-10303 A Gasket 1
15 A20B4-10303 By 2 FEl60 X 68 X 5/6.5 Dust ring 1 2-2.5t
- A30B4-10304 B 22 B[ 70 X 80X 6/8 Dust ring 1 3t
16 A20B4-10304 P48 70X60X3  Snap ring 1 2-2.5t
- A30B4-10305 480X 70X3  Snap ring 1 3t
17 A20B4-10305 A FH %5 £ Bl60 X 70X 6 Ring 1 2-2.5t
- A30B4-10306 Hih F % 35 P81 705X 80 X 6 Ring 1 3t
18 GB/T1235 OFY 2 4 fBl80 X 3.1  O-ring 1 2-2.5t
- GB/T1235 O Z 4 fEl90 X 3.1  O-ring 1 3t
19 A20B4-10306 FME  Guide sleeve 1

193




AT S THH L (=79 42 H )
Front Lift Cylinder (Full Free 3-Stage Mast KZM)

2 1

—

11 / 8

o

35
g\34

194



HIJ S TH I L (=71 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e /T

Item Part No Description Q’ty Remark
19 A30B4-10307 FM%E  Guide sleeve 1 3t
20 GB/T1235 O 2 41 ] 75X3.1  O-ring 1 2-2.5t
- GB/T1235 O % 4} [E185X3.1  O-ring 1 3t
21 A20B4-10307 N5 %K Guide bushing 1 2-2.5t
- A30B4-10308 lﬂ%‘ﬁéﬂa 7 Guide bushing 1 3t
22 A20B4-10308 W2z $4PE  Snap ring 1 2-2.5t
- A30B4-10309 B2z 74 Snap ring 1 3t
23 A20B4-10309 75 JE Piston 1 2-2.5t
- A30B4-10310 7% %€ Piston 1 3t
24 A20B4-10310 AR FIRT5X 20X 2.5 Backup ring 1 2-2.5t
- A30B4-10311 X AKFIA85X 20X 2.5 Backup ring 1 3t
25 A20B4-10311 4B 75X 65X 3 Stopper 1 2-2.5t
- A30B4-10312 4 B85 X 75X 3 Stopper 1 3t
26 A20B4-10312 FLET5X65X6  Searring 1 2-2.5t
- A30B4-10313 FLE85X 75X 6  Sear ring 1 3t
27 A30B4-10313 K% Spool 1
28 GB/T1235 O ¥ fE20X2.4 O-ring 1
29 A30A4-10314 % Spring 1
30 A30B4-10315 &> Spool 1
31 A30B4-10316 i/ Catch 1
32 A30B4-10317 | Stopper 1
33 A20B4-10500-01 Fjj 1 & Explosion-proof valve 1 2-2.5t
- A30B4-10500-01 Fli# % Explosion-proof valve 1 3t
34 GB/T5786 BEAEM12 X 1.25X 35 Bolt 1
35 GB/T93 #4412 Washer,lock 1
36 GB/T5786 BEAEM16 X 55 Bolt 1
37 GB/T93 16 Washer,lock 1

195




Je R TG (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

2 g T

14\ 303132 @ ”
=
12 ~

196



Je R TG (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
A A20D4-10600L/R | JEiE MG % Rear lift cylinderass’y | 2 2-2.5t

- A30D4-10600L/R | JEE&THMEL LA Rear lift cylinderass’y | 2 3t

1 GB/T5786 B2 M16X 1.5X 45 Bolt 2

2 GB/T93 16 Washer,lock 2

3 S30A3-80001 WHEEE Spacer 2

4 A30B4-10402 [ 22 [El40X 52X 7/10 Dust ring 2 2-2.5t

- A35B4-10402 B 42 FEl45X 57X 7/10 Dust ring 2 3t

5 A30B4-10404 B % B FBl40X 50X 6 Ring 2 2-2.5t

- A35B4-10404 Hly JH %5 35 FEl45 X 55X 6 U-ring 2 3t

6 A20B4-10602 FLi#% Cap, lift cylinder 2 2-2.5t
A30B4-10601 HL35  Cap, lift cylinder 2 3t

7 GB/T80 IZETM8 X8 Screw 2

8 A30B4-10603 Je . #6X3  Nylon pad 2

9 A30B4-10407 N 744030  Guide bushing 2 2-2.5t

- A35B4-10406 W15 5l %4530  Guide bushing 2 3t

10 GB/T1235 OFY % &4 5160 X 3.1 O-ring 2

11 A20B4-10603 #%  Bushing 2 2-2.5t

- A30B4-10604 #t%  Bushing 2 3t

12 A20D4-10601 5% Piston rod L.H. 1 2-2.5t

- A30B4-10605 G ZERF Piston rod L.H. 1 3t

13 A20D4-10602 FEHLAR  Cylinder L.H. 1 2-2.5t

- A30B4-10606 A HLAR  Cylinder L.H. 1 3t

14 A20D4-10603 F G %EHFF  Piston rod R.H. 1 2-2.5t

— A30B4-10607 £ 3G %EHF  Piston rod R.H. 1 3t

15 A20D4-10604 A &L4A  Cylinder R.H. 1 2-2.5t

- A30B4-10608 A& Cylinder R.H. 1 3t

16 A20B4-10608 W#E  Spacer 2 2-2.5t

- A30B4-10609 WHEE Spacer 2 3t

17 A30B4-10610 W22 4 PE24 X2 Stopper 1

18 A20B4-10609 W AIR50X 14.7X2.5 Backup ring 2 2-2.5t

197




Je R TG (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

2 g T

14\ 303132 @ ”
=
12 ~

198



Je R TG (=5 4 EH )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
- A30B4-10611 SCAKIR56X14.7X2.5 Backup ring 2 3t
19 A20B4-10610 5 %€ Piston 1 2-2.5t
- A30B4-10612 % %€ Piston 1 3t
20 A20B4-10611 4 F40X50X3  Ring, back up 2 2-2.5t
- A30B4-10613 4 45X56X3  Ring, back up 2 3t
21 A20B4-10612 FLH % & B50X40X6 Ring 2 2-2.5t
- A30B4-10614 FLH % 5856 X45X7  Ring 2 3t
22 A30B4-10615 £1 Spacer 2
23 A30B4-10616 W22 4526 X2  Stopper 2
24 A30B4-10617 £2  Spacer 2
25 GB/T119 F5D10X 26 Pin 2
26 GB/T5786 B2FE M12X 1.25X 35 Bolt 2
27 GB/T93 #4412 Washer,lock 2
28 S30F3-80002 K45 Clamp 2
29 S30F3-80004 ik Rubber block 2
30 GB/T5786 B2 M12X1.25X70 Bolt 2
31 GB/T93 #4412 Washer,lock 2
32 S30F3-80005 AR Bolster 2
33 S30F3-80003 £ Casing 2
34 GB/T6171 BEEFM 12X 1.25 Nut 2
35 S30A3-80100 B4 Sheave 2
36 GB/T894.1 #VE P4 P840 Snap ring 2
37 LHI1623 XN W2 M Chain ass’y 2

199




fEU R VR 4T
Tilt cylinder

200



fEU R VR 4T
Tilt cylinder

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 A20W4-10200 ARNMEL B Tilt cylinder ass’y 2 2-2.5t

A30U4-10200 AHMEL A B Tilt cylinder ass’y 2 3t
2 JB/T7940.1 BE A EEMAMI10 X 1 Nipple grease | 2
3 GB/T304.5 KA &30 Bushing 2
4 GB/T893.1 FLA #4147 Ring,snap 2
5 A30C4-10203 HIf  Earring 2
6 GB/T5785 B2 FM 14X 1.5X 55 Bolt 2
7 GB/T6171 BZRIM14X 1.5 Nut 2
8 GB/T93 34414 Washer,lock 2
9 A20W4-10203 7 22 BEl32 X 40 X 5/6.5 Seal,dust 2 2-2.5t
- A30U4-10203 [ 2k B35 X 43 X 5/6.5 Seal,dust 2 3t
10 A20W4-10204 L&  Cap, lift cylinder 2 2-2.5t
- A30U4-10204 §Li% Cap, lift cylinder 2 3t
11 A20W4-10205 14 8|42 X 32X 3 Ring,snap 2 2-2.5t
- A30U4-10205 14 P845X 35X 3 Ring,snap 2 3t
12 A20W4-10208 FLH X370 X 16X 2.5 Ring,snap 2 2-2.5t
- A30U4-10208 FLH SZ £ ¥£80X 16X 2.5 Ring,snap 2 3t
13 A20W4-10207 14870 X 65.2X 1.5 Ring,snap 2 2-2.5t
- A30U4-10207 $4E80<75.2X 1.5 Ring,snap 2 3t
14 A20W4-10206 il F % & P32 X 42X 6 Ring 2 2-2.5t
- A30U4-10206 il F % & P35 X45X 6 Ring 2 3t
15 GB/T3452.1 074 %5 £+ |71 X 2.65 O-ring 2 2-2.5t
- GB/T3452.1 074 %% %+ [E]80 X 2.65 O-ring 2 3t
16 A20W4-10209 741870 X 60X 3  Ring,snap 4 2-2.5t
- A30U4-10209 480X 70X2.5 Ring,snap 4 3t
17 GB/T1235 0 25 4 )70 X 3.1 O-ring 2 2-2.5t
- GB/T1235 074 %% 35} FE|80 X 3.1 O-ring 2 3t
18 A35A4-10207 B9 4l /%3530 Bushing 2
19 A20W4-10201 HL4&  Tube,cylinder 2 2-2.5t
— A30U4-10201 HL{K  Tube,cylinder 2 3t

201




fEU R VR 4T
Tilt cylinder

202



fEU R VR 4T
Tilt cylinder

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
20 A20W4-10202 % ZE1K piston body 2 2-2.5t
- A30U4-10202 TG ZE{A piston body 2 3t
21 A20W4-10210 FLA % 70X 60X 6 Ring 4 2-2.5t
- A20W4-10210 FLH % 5 BEI80X 70X 6 Ring 4 3t
22 GB/T1235 025 %} 8 38X3.5 O-ring 2 2-2.5t
- GB/T1235 0RY % 1B 41X3.5 O-ring 2 3t
23 M30F3-00200 BiAHHFL 445 Pin 2
24 GB/T5786 BZFEM10X 1.25X20 Bolt 2
25 GB/T93 FE10 Washer,lock 2

203




J\. HR RS

ELECTRIC SYSTEM

204



R K

Combination meter

1| ¥ 1A$87R )T Turn left 13 | a8 e fa 7~ 4T Seat lock indicator

2 | FA4E~4T Hand brake lamp 14 | FIESEZEREST Al filter alarm light

3 | PR/ Neutral instructions 15 | S¢H.4%4 Menu button

4 | Fi#FE/”L] Preheat instructions 16 | L #H4%4] Page up button

5 | 7AHF87"4T Charging instructions 17 | F#3#%4H Page down button

6 | MLHESMEIRZ Oil pressure low alarm 18 |l %44 (#fiN) Carriage-return button

7 | K B FEHRE LT Oil-water separation 19 | /KR KIS (110F5IKE) HEETHE )Water temp
8 | Ai¥&ETEZRIT Turn right 20 | PRHER (AR EAIR(1/16) HEDRE )Fuel meter

9 | fRF¥4E/~HT Maintenance indicator 21 | FHZEHESEK Vehicle speedometer

10 | KEWUFHLIE~LT Engine stop indicator 22 | RENMLEFLIEFK Engine tachometer

11 | KW 7254 Engine malfunction indicator| 23 | IR CHrimiR =R IR (120 5% )0l temp
12 | /R%ET(%%%) Width lamp (optional) 24 | iFiFER Chronograph

205




ERbEL]

B Ly

[c}:22 [c::27

f
JiE ] Ly#lg @
%
3
B2

2
9
@ g iz
%

g2 FHNLE
A i
= Nmmmx w uﬂ.k...h,,
AZLHYOZ! HEE T ¢ —
I

FD20,25,30RTC4-KL1

ARG

Electric system

O T ~ 1aNo g
EEYRR R
©

§ =
&
&
=
=X
2]

Eil
= (voo)%% N
HOI“I 3
PR a
T¥fE
WEEEE

H%OOO 000000Q Q00
_ 8 O IH 0 A A Sh D k7 S N0 8 _
; . oo == EEEEEE T 18118 08 B EE 7300 ¥ 63 2101920110 0109080 196079 o0 = O&, i
R et [ Siol ool ] +| okl |
! ! ofFof= B O1OTO|OF—O] #* OfO10] ¢f | L&k W LYE __J
DY gL W FTE RS PN © ¥y
O10 w| e
O1O10 I
ot+0 =
O10 O10 | e
OO0 | 010 L

FHEHFY

206



HARG

Electric system

FD20,25,30RTC4-KL1

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 A30BN2-20100 & Hth  Battery 1
2 A30DK2-10100 YR RHEIEE  Panel 1
3 A30BN2-10200 OPS#Z il £ OPS control box 1
4 GB/T823 RN IBETMS X 12 Screw 10
5 Y35A2-60201 PUIRFZEHIFF IS 4WD control switch 1
6 A15G2-40200 HiT#H474] Front combination lamp 2
7 A35K2-40200 — 4 Z)] Rear lamp 2
8 DT04G-LTD152 #R)]  Caution light 1
9 A30DA2-80200 TSR LE R Wire harness for roof guard 1
10 A30DA2-80300 Ja FEXT #4648 Tail light adapter 1
11 A30BN2-80200 IEAR B4 Cable 1
12 A30BN2-80300 Ak G128 Cable 1
13 A30C2-80900 SiVa4 Fuse 1
14 Y25B2-80100 LN Vehicle harness 1
15 18071 HH$L4T strapping tape 15
16 T20G2-60500 JHHIZh % Brake switch 1
17 A30C2-60500 f#] ZE 18NS 3% Reversing buzzer 1
18 GB/T5783 IZFEM6 X 20 Bolt 1
19 GB/T96.1 K#PFEl6 Washer 2
20 GB/T93 #4346 Washer, lock 1
21 A30DA2-60200 FIRLITSE Key switch 1
22 A30C2-90100 USB7t H 1 USB Charge interface 1
23 DT09G-DLI124ED | H U\ Horn 1
24 GB/T5783 I2FEM8 X 20 Bolt 1
25 GB/T97.1 “F-448 Washer 1
26 GB/T93 IS Washer, lock 1
27 Y25B2-60100 HAETFL  Integral switch 1
28 A30DK2-70200 A1 Combination 1
29 T20A2-50500 TIEAL S Oil temp sending unit 1
30 A30DA2-50200 PRIMAL % 2S  Fuel sensor 1

207




ERbEL]

B Ly

[c}:22 [c::27

f
JiE ] Ly#lg @
%
3
B2

2
9
@ g iz
%

g2 FHNLE
A i
= Nmmmx w uﬂ.k...h,,
AZLHYOZ! HEE T ¢ —
I

FD20,25,30RTC4-KL1

ARG

Electric system

O T ~ 1aNo g
EEYRR R
©

§ =
&
&
=
=X
2]

Eil
= (voo)%% N
HOI“I 3
PR a
T¥fE
WEEEE

H%OOO 000000Q Q00
_ 8 O IH 0 A A Sh D k7 S N0 8 _
; . oo == EEEEEE T 18118 08 B EE 7300 ¥ 63 2101920110 0109080 196079 o0 = O&, i
R et [ Siol ool ] +| okl |
! ! ofFof= B O1OTO|OF—O] #* OfO10] ¢f | L&k W LYE __J
DY gL W FTE RS PN © ¥y
O10 w| e
O1O10 I
ot+0 =
O10 O10 | e
OO0 | 010 L

FHEHFY

208



HARG

Electric system

FD20,25,30RTC4-KL1

J¥5 5 ZHBA 44 Fx o &iE
Item Part No Description Q’ty Remark
31 GB/T823 AN BRETMS X 12 Screw 5
32 A30BN2-60100 ik #s accelerator 1

209




ﬁ N,
i i g?‘ ﬁi FD20,25,30RTC4-KL1
Vehicle harness

UEU@@J
) EEERE

T

&
mmmmmmmmmmmmmm ms \WY TYTTYYY www\ fryyd

d;aa:bhk@s:smh\ AAAAAAA NN
o]
150 150 |@

il %%????

0S| 005

gL

%[ |80
g

4+
ESZE]

B o> 1124

Sy

€

2
["80xgL-s1orq]

E
:

EEpEEEEERERER R R RRREEEREER]E
‘AAAAHAAA)\AAAAJ\A)\AA)\AA\J\AAA)\AAA)\‘

é&é&é&#&éééé&#u%&&fw -

S
’

asz

™

i

tlzfe]v[s]o]c]8]s]ot]t]er
=

vz|szloz]ce]sz]ez[os]ie DX eelvEoe

50

Fif

%

@
©
®
%\)
5
] :
R
[ ik
[Fe4mEm99XIT10N

;

0s¢

55

"

350

=z
%R
R
=
B

.

210



X63

FD20,25,30RTC4

EEEEL]

Electric system

ARG

ole oL dic
N 2L N
4
Jul5 el 34 %,
= aoe aec
© g
(Hvo8)AZH )
i
Rz
LY
D 2 2]
J ) )| 1) 1) )|
) ) )| J 1) DI )|
3 ) i) PEDED] 2
) — S 13 S ¢ $ &
il - 2, 1) [ R %
R Sy el L)) ) =
: ; w%m__ﬂ z g g ,
V6E g0y P —
Vg ) J) ) ) ) ) L)) ) ) )
Wl L)) e ) )
la): 11 wmopz. 3 DI 3 € e
5 ol o3l T )
VED o 2
uey 5 FERRE 1)) J ) )
L wﬁ o AW
PN IDIDED) 2 )
; u M DD MDY L w w w V0
P 3 P 2 ) PIDIDIDIDEIDY PP 22 2 ol 0 ¢ ViR
R T e s S
%S D R I 0 B 0 B N B 1]
T T 0 1 0 8 T = L]
4 Jord] T, f:\w 4 mf_w Qﬁmfum Mwm ﬁ.ﬁm ?mw: L«N_ rram% lavels6z rscie dA0Y 99 1ivaziviov: 262 volL gl 980
LLOL 6 8 L9 SV €2 L20zZ6L8LLLOLSLYVLELZLLLOL 6 8 L 9 G ¥ €2 )
LR o34 : sl es Slorom o] | X L
Ip W55 [fEL Eaw 8 oto HE « u enid B, w ¥ w ofo|of—o [ ez ofo[NNY Jry- o2 Ly
-3 | Ofofo[mif aha VEENLABRE YNk E n Y O10T0[O—Oliv¥ O1010[ ¥
3 B 5 By 3 *.‘RER S U B OO E %W EKEOTVEHYSHE [e) H40 O+—O+O[LHVLS
oo [ e YRS
ofolo o
O|0tO 440
O1O|O1O| |l |3y
OO0 |00 LAY

FHKLY

211



HARG

Electric system

FD20,25,30RTC4-X63

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark
1 A30C2-20002 Z i  Battery 1
2 F30A2-10100 XA figs & Panel 1
3 GB/T823 TGN SR IBETMS X 12 Screw 10
4 Y25D2-60100 PUBREE I 4WD control switch 1
5 T20G2-60500 JHHIZH2%  Brake switch 1
6 A15G2-40200 HIZHA4] Front combination lamp 2
7 A35K2-40200 — {1247 Rear lamp 2
8 DT04G-LTD152 ORI Caution light 1
9 A30DA2-80800 Ja FRXT #4548 Tail light adapter 1
10 A45N2-80400 IEMR G4 Cable 1
11 A4512-80900 RIS 28 Cable 1
12 A30C2-80900 DHEL% Fuse 1
13 Y25C2-80100 A2 Vehicle harness 1
14 18074 HHFL7F strapping tape 15
15 A30C2-60500 R 42165 2% Reversing buzzer 1
16 GB/T5783 I2F:M6 X 20 Bolt 1
17 GB/T96.1 KHJE6 Washer 2
18 GB/T93 #1446 Washer, lock 1
19 GB/T6170 IZREM6 Nut 1
20 A450A2-60700 FHRLTFIE Key switch 1
21 A30C2-90100 USB7 HL 1 USB Charge interface 1
22 DT09G-DLI124ED | H U\ Horn 1
23 GB/T5783 IZF:M8 X 20 Bolt 1
24 GB/T97.1 P48 Washer 1
25 GB/T93 FEL8 Washer, lock 1
26 Y25B2-60100 HAEIFR  Integral switch 1
27 A30DA2-70200 HAEIXFEK  Combination 1
28 T20A2-50500 TIEAL S Oil temp sending unit 2
29 A30DA2-50200 BRIMAL %S Fuel sensor 1
30 GB/T823 + RN S BRETMS X 12 Screw 5
31 DZ03G-Z3/8 JKIRAR % ZS Water temperature sensor 1

212




-X63

FD20,25,30RTC4

Vehicle harness

LR

® (ve]se]9e X se]6c] oe[re [ee [e€]ve [se)
® MEAR I MENEIEE
@ r;vA_iiiiLiie

aem_zar ] | —)

po.zo-tzordl Z= | (BEEwS

[Fez-Teozrae e melany

" qesuasamnengeeososens
s g

-1
00 [eo [oo
G [B [

19912

1
o)
D)
]
N
N

9°0.29-k29rd] _ Lui

IFN\N\VNON—.D ¥

B ] M

I.A .mmo

052 002 [ 05 R E1 - 5@
3 =) ﬁ M

S — e

NN N e

| - ﬁm.v

m! | ﬂu = €| szin &
ST |

= 9 ® 6 @ S p [T mODw

@ ) e e oS- 1evralE ) [Gor-rerra[ £ 5 £ T

o @ [as-1evralZH] 1o
[as-revra[E] EEEED TES 14 EA5)

Coemu [57] £ 05t [002 (=150

LR ELPLSHIL ﬁ \\@
6[0N+Hzl| [ _coareera = [morrezse] L& €] M

STelZl 8 T2-£9-1£0LrQ| R e |8H] (L-080z8g] . @D

_ [ 8i-teoral £ | ° €h

e o] EEVRNEe S 0D

[ FameEmy

[_e9a-ceoralte] |
[e-e'9-€l0sralF4[aH]]
TTET SEHLER |8
05 05 0sk 008l g WY [esoi Zw[ ]
5 2 Gl Mgy Ezowilesmzm
8 g @D
AR D
D
oo
\;@u
[sv-tieratEs] M o
[ as-iepraze oo mw
= = ety | 8v-teerapes| pe
[BN-9WF7 s L 49— it ) [ErTioeralEd] E.@
&
LD
m&eD
>>ﬁHuV

213



FD20,25,30RTC4-Y2

214

Electric system

ARG

HY08)AZ Wag
® ot
; nm®omm -
Lygiy EFTEZTT e
-p 44T 000 e
==& =6
+ X\ 902 V02 B P
V6| RURLERT] )2
NENENE ) o
Vel Brass] o
oL\ TUEE
aLr RBREE] O
sl B
VOTNEELL E
e [
¥HHE VNETEEAES! @
F9E R yINEZZEH S
VeI LB b £
? T
VL FINOE I3
T B KA T
ﬁ\/\fo
EEEARY
VS0
|
faro s |
T N
V0
Vol B
a
AN :
lpociie] ez iseHE 6L Wyvoel sz 1680 I |
12026L8LLLOLGLYLELCHLLOL 6 8 L 9 G ¥ €2 | A®F\®v IMWY
®v <q®¢®v olo om0 o340 oz
by WY [fEE R o ofo|of—o sz ofo[Nny BESOL 24 by
BENEATE Y /
BOE VR ROE LB MW [OTO | OO [O10| 90Y
dJe B O B A BB Z F OF M O 440 OO |LHV1S
oo i [l XA
o0 ¥
o|of 340
ofo|o] FHEEE:
OO0 |01 ¥

FHHKL




HARG

Electric system

FD20,25,30RTC4-Y2

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 A30C2-20002 Z i Battery 1
2 A30DF2-10100 NEFRHELEE  Panel 1
3 GB/T823 TRl IBETMS X 12 Screw 10
4 Y25D2-60100 POERz 9% 4WD control switch 1
5 A15G2-40200 HIZHA%] Front combination lamp 2
6 A35K2-40200 — 4 Z)] Rear lamp 2
7 DT04G-LTD152 #oORKT Caution light 1
8 A30DA2-80800 J& BT #4248 Tail light adapter 1
9 A30BN2-80200 IEMR G4 Cable 1
10 A4512-80900 R HL G128 Cable 1
11 A30C2-80900 DisL% Fuse 1
12 Y25D2-80100 A2 Vehicle harness 1
13 1807 HHFL7F strapping tape 15
14 T20G2-60500 [ IF 9% Brake switch 1
15 A30C2-60500 fH| ZF1gNS 35 Reversing buzzer 1
16 GB/T5783 B2HM6 X 20 Bolt 1
17 GB/T96.1 K#PE6 Washer 2
18 GB/T93 6 Washer, lock 1
19 A450A2-60700 LI R Key switch 1
20 A30C2-90100 USB7 H, I USB Charge interface 1
21 DT09G-DLI124ED | H MU\ Horn 1
22 GB/T5783 IZFEMS X 20 Bolt 1
23 GB/T97.1 P48 Washer 1
24 GB/T93 48 Washer, lock 1
25 Y25B2-60100 HAETFK  Integral switch 1
26 A30DA2-70200 HH1XFEK  Combination 1
27 T20A2-50500 MHIRAE RSSOl temp sending unit 2
28 A30DA2-50200 WRIMAL %25 Fuel sensor 1
29 GB/T823 BN IRATMS X 12 Screw 5
30 Y25C2-60200 FIEIFF%  Wiper switch 1
31 T20KL2-60200 Ve IR Wash switch 1
32 A30H2-82300 B SRR N Cab harness 1

215




-Y2

25,30RTC4

FD20,

Vehicle harness

LR

o] | o
5| Bl E s T S ®
UXelv[s]o]« s 6]or o —

[ £

ﬁ — : @ m S8-90WLQ [¥#&me[Honiad
[ei-tzora 2 [®o.8z-szord]  F& @
(8 Z-Areozra[F BT [8HI 128 L €10LrAF B arEary]

1

MNEFNNNE

po.2zziord] x| |
T1—2- e/ ALy Tyelany]

liTc: @

€90-ceorag-] |

[z o] ]

002 12-€ 9-€ 0/ Q4 [EH1]
w7[ay
[Fozo Teord]_Za ]
(@ 2]
v [ [i-voorz] £ ]
g g
g g
= P e
= 3] R 059
g 8 g
ose 08 05t 05 05+ 055 000

=)
S
[
D)

00S

0vd
0S

< REwHLMN
; ps-tevrdiEa]

as-Lerra=4 0S5k | 002
IO B £ b3 511 B : [Coniesd]_ 4] ]
[osocacfrm aepIy_FEEE

HYUGE

N[O O] O] [ N[ O]

(eI e

g 0
. = M
s x4
@ R B R LR \\\S@
I SENSEL B o &
[Teooiondeden] — HIHHER M
1SS A = m
M=
w0 | 05t WO (&
a g —O 5|
@ 3@ E|
8 oo &
= )= mE&D K
o [ z
> ok e [ @
s @ )\ T we B @
B rea = oL oo LR S - -3 [
CEEREE W) i — S . . )
[e=eo-zeolraeEmaER] QR = oo L ’ N € &L
wEw |___Qo-lewrdre p— [eserz]_£® | Ca) CETR R mEeD
SO L &0 H ] A2 i T (o T T =C—mED

216



—{

&

E
R T

s

b

217

@«M_@ JEEACS
w \,QRWR
Lysase
" T BE=
ACHHY08
XHLE
. I\Ph;‘ =
B LH_\
FHlgE
A
— )
N a =l
—_— +g9l -g -
A R
Finvopt HINGG
_ 4 e R
< (VoR) ¥ 8% rawes - :
‘ -z
OO 135
T = L
" 8-
L s f o
c ~ 2aND 9 S-b
2sdv S mmﬁ
.39 200V ¥ : e
L0V € e
AI H Isdv ¢ =
“ o HOND L , ,
A”A , , By
1 )
(& 22
[] FI
XH L
T il o
= —
] Il
HO [eeNe}
m 4 490 LH ro 47 . % jJ m\w 0 % m\w o mw o m\w n% _
QO v [ofo = == ¥ S — L1l — .
_IAMT LW}%T_ = n@ ' - - '
MM i i o0 m‘_w@_sa»gﬁ M& £ _®:®_me P - ez wm . BE -z ' O10] OO i oo 1 ®|
(R LEy by | OO [¢| ] e G LA ¢ e & &elllasgpge L 1B L1222 L1 | OTOT0| OO [ ¥ O1010|2 | | pEme wix P
y T % 5 5 VVVHHEEANNBAEE NNV VY y oo 0]
% s . EEuTIaEyEL TiagL 10T 0d b
W — RN WE YOV s Y 1 WOV UOY] WOV HOyisan 0 CAUEES
RS % ey W E mwvuvﬁv_ BI_CEM 8o BYY VWM _0SH ZPM EEM 623 ST 91 v o010 [
,/,AT . — 806 N ofo] bad
AR oto| [ofo i35
:n\ vav o vi | oo v oviasan ototo|ofo| |
O s | [s1am da4d FEEHK
w



HARG

Electric system

FD20,25,30RTC4-DS1

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 A30BN2-20100 & b Battery 1
2 A30DL2-10100 YR RHEIEE  Panel 1
3 GB/T823 T AE NS IRETMS X 12 Screw 4
4 A30DA2-40100 HiZH4%] Front combination lamp 2
5 DT04G-LTD152 #ORIT Caution light 1
6 Y25D2-60100 DUBREE |9 4WD control switch 1
7 A30DL2-80200 IEMR G4 Cable 1
8 A30DL2-80300 M 51 28 Cable 1
9 T20G2-20100 IEARARISE 22 65 Fuse box 1
10 Y25E2-80100 AR Vehicle harness 1
11 1807 HH$L+7 strapping tape 15
12 T20G2-60500 5% Brake switch 1
13 A30C2-60500 {3] 42 04N9 2% Reversing buzzer 1
14 GB/T5783 B2HM6 X 20 Bolt 1
15 GB/T96.1 KHJE6 Washer 2
16 GB/T93 6 Washer, lock 1
17 GB/T6170 IZFEM6 Nut 1
18 DT09G-DL124ED | HH|U\ Horn 1
19 GB/T5783 1ZF2MS8 X 20 Bolt 1
20 GB/T97.1 P48 Washer 1
21 GB/T93 FAEE Washer, lock 1
22 Y25B2-60100 HAEHK  Integral switch 1
23 A30DL2-70100 HAE1XFEK  Combination 1
24 A35K2-40200 =BT Rear lamp 2
25 T20A2-50500 TIEAEREEE Oil temp sending unit 2
26 A30DA2-50200 WRMAL 2% Fuel sensor 1
27 A450A2-60700 FHRLIT R Key switch 1
28 A30C2-90100 USB7t H. 1 USB Charge interface 1
29 A30AB2-60100 fE 2% Accelerator 1
30 A30DL2-60100 SCR F#12%1 EFA: Manual prohibition of regeneration | 1

218




—{

&

E
R T

s

b

219

@«M_@ JEEACS
w \,QRWR
Lysase
" T BE=
ACHHY08
XHLE
. I\Ph;‘ =
B LH_\
FHlgE
A
— )
N a =l
—_— +g9l -g -
A R
Finvopt HINGG
_ 4 e R
< (VoR) ¥ 8% rawes - :
‘ -z
OO 135
T = L
" 8-
L s f o
c ~ 2aND 9 S-b
2sdv S mmﬁ
.39 200V ¥ : e
L0V € e
AI H Isdv ¢ =
“ o HOND L , ,
A”A , , By
1 )
(& 22
[] FI
XH L
T il o
= —
] Il
HO [eeNe}
m 4 490 LH ro 47 . % jJ m\w 0 % m\w o mw o m\w n% _
QO v [ofo = == ¥ S — L1l — .
_IAMT LW}%T_ = n@ ' - - '
MM i i o0 m‘_w@_sa»gﬁ M& £ _®:®_me P - ez wm . BE -z ' O10] OO i oo 1 ®|
(R LEy by | OO [¢| ] e G LA ¢ e & &elllasgpge L 1B L1222 L1 | OTOT0| OO [ ¥ O1010|2 | | pEme wix P
y T % 5 5 VVVHHEEANNBAEE NNV VY y oo 0]
% s . EEuTIaEyEL TiagL 10T 0d b
W — RN WE YOV s Y 1 WOV UOY] WOV HOyisan 0 CAUEES
RS % ey W E mwvuvﬁv_ BI_CEM 8o BYY VWM _0SH ZPM EEM 623 ST 91 v o010 [
,/,AT . — 806 N ofo] bad
AR oto| [ofo i35
:n\ vav o vi | oo v oviasan ototo|ofo| |
O s | [s1am da4d FEEHK
w



HARG

Electric system

FD20,25,30RTC4-DS1

Fr 5 5 T 44 R &= T
Item Part No Description Q’ty Remark

31 A30DL2-60200 2% 1 F4: No regeneration 1

32 F30B2-60102 TJHE Frame 2

33 A30DA2-80800 Jo FEAT 14924k Rear tail light adapter 1

34 A15R2-60300 F-#|37 2% Hand brake switch 1

35 A30C2-00803 SUFEFFIGERLL Connecting line 1

36 A70S2-00900 25 FF5¢ Emergency stop switch 1

37 A30C2-00804 SUF T EHE 2L Connecting line 1

220




el rRErREErRrRrkREREEREEEREERER <o (o [= o o |~
GRS IS RIS IS e NS |0 IR 1S [N 1210 |o Jo [N o [ [& | =[S >
@
3

25¥S0v8261 [4d/8

|euiw.a) pareld [Hosos|

9910-2+-290H]

0.g7-6gora] _La] |
[Fe-g'Z-€roirafr@mmaHy

wit

it @

£90-ceoraa |

Im ZM-129rg Iww.ﬁ
’ [Eso-sozras ey

[TeZ-RzorafrE R

OEREEH)
o o

i

[Z]

001
00}

DS1

e
094

€989-129rq] F |

002

0 = PP O—

Se90IAEE HeonEg T FE e

=

,30RTC4

25

b

FD20

a5 IevrapEE|
BIN-OW77 &5 &L 49~ 11~ b

S2-leerd] i
A fe €

1g-S'¢—FE0erd[

004}

I

Vehicle harness

LR

221




ﬁﬁ‘ B
- @ i) i @ 1
@ 1#5# 1 @
@ s g ®
m_wv oy e @
#E T
(BHE = —
_ | AeLHvOZ BB b ioon ¢ W M
AN — MAND _ 1 t--m
©

mﬁo Ly

fan
63

Ex=th-

222

OPSH#I&

FD20,25,30RTC4-KMS17

T B
= (W09 8%
Holﬂl
BOIH
T,
T
HHgLE
H%OOO 000000 Q00
m 4 T D i 218119 019 69 88 #0 20 402} - - O1 ~>-m e m 3
o - RS PEE: TR AR =g ,
5 ootz PR cLpeRr] -|  Hee] m
, B ‘
- ULV WL _WER Of—1of* B o9 8 ohnm _n§ 110|001} oforo] ¢ i LYE )
n == > By & urve mvEs = Fey
> ¥y I AN 1 -
| e
R 7 198 Slols
N 806 olol =
4 o o0 o0 | Wz
//ZI/v e ofofolofol [+
— e
g_/_lN LPIVV FHLHKD
O
B o



HARG

Electric system

FD20,25,30RTC4-KMS17

JF5 F5 T A4 FR e /T
Item Part No Description Q’ty Remark
1 A30C2-20002 Z i Battery 1
2 A45P2-10100 X efigs & Panel 1
3 GB/T823 TGN SR IBETMS X 12 Screw 10
4 Y25D2-60100 PUBREE I 4WD control switch 1
5 A30DA2-40100 HIZHA4T Front combination lamp 2
6 A35K2-40200 — {1247 Rear lamp 2
7 DT04G-LTD152 ORI Caution light 1
8 A30DA2-80800 J& AT B B24% Tail light adapter 1
9 Y25F2-80200 IEMR G4 Cable 1
10 A4512-80900 RIS 28 Cable 1
11 A30C2-80900 DIsZ% Fuse 1
12 Y25F2-80100 LI Vehicle harness 1
13 18074 HHFL77 strapping tape 15
14 T20G2-60500 JHIfEIH ¢ Brake switch 1
15 A30C2-60500 R 42165 2% Reversing buzzer 1
16 GB/T5783 I2F:M6 X 20 Bolt 1
17 GB/T96.1 KHJE6 Washer 2
18 GB/T93 #1446 Washer, lock 1
19 A450A2-60700 FHRLFFR Key switch 1
20 A30C2-90100 USB7 H 1 USB Charge interface 1
21 DT09G-DL124ED | H"|W\ Horn 1
22 GB/T5783 IZFM8 X 20 Bolt 1
23 GB/T97.1 “F-448 Washer 1
24 GB/T93 48 Washer, lock 1
25 Y25B2-60100 HAETFL  Integral switch 1
26 A30DA2-70200 HAH1XFE  Combination 1
27 T20A2-50500 THEAZIES Ol temp sending unit 2
28 A30DA2-50200 PRIMAL % ES  Fuel sensor 1
29 GB/T823 AN IBETMS X 12 Screw 5
30 A30AB2-60100 T % Accelerator 1
31 A30AB2-60200 T4k 2% Preheating relay 1

223




30RTC4-KMS17

b

25

b

FD20

Vehicle harness

LR

1-0Llese] L]
[ B ) AT L i 1-080282 [ & Fe}
Wi HEE HEE
E [tee9teozrd] wEme[8H]

[ElEE %

L

£

[exz] e

XRE € o9 Ell
=] 0917 09% €-0///26-} F
e ﬁn E mﬂ & [ Tr0/s06 [ m000x]

€
osz T FZXTETN
05 051 05t _ _
o PR ()
2 004 [ TUE s (D
o ;

9 [ (=) &I (] [

IO
12-€9-€10IaFEHgH] 6—

00F 007 004 005

¥HEREE wH




25,30RTC4-S2/S5

FD20,

Electric system

ARG

B

@ tn]
EEAL

& ]
N

zmm&

]
i}
2] EE e
2
4 O]
&
[
[ 2
J =]
]
&
| 8
&
@
G-, (. o | LERE
e (y GIETTT
T B o 7 <, 1) ) S
XlgE BT
@, Bk
45 % o
ke ox iR
B e
O G timviod] &
Hr
—A [aEEN0T |
—DHolw B
) DEE
WO O e
0N | WREEY
e
[—
ra.bg
O sy ™
i i
i i o]
FHLE
T _
|
EEEEEE e |z [Em @} 1)
1O o0 =1 O|O1+—O =0 440
ofo e ofo[ofHO [ ey Nng ! H
OTOTORIH OO10|O+—O Js¥. Of 20V ! g é\ !
FHUL ® AMwY o o S otolLis| | T BHT W
AT T T J
GuhE | BB EHE WRWEY DU |eRRE OLHES RN LHeR  mem wER | wE |00 e FiRH
1 O|OFO| |40
- | ofolofo] [ sss]
OfO1O|010| fu¥
® ® FHHL
R _Wme__ _gEw

225



HARG

Electric system

FD20,25,30RTC4-S2/S5

JF5 F5 T A4 FR e HE
Item Part No Description Q’ty Remark

1 A30C2-20002 Z i  Battery 1
2 T2012-80200 IEAR G 2 Cable 1
3 A4512-80900 kG128 Cable 1
4 T20G2-20100 PRI 22 55 Fuse box 1
5 A30DA2-50200 PRIMAL % ES  Fuel sensor 1
6 A15G2-40200 AI41A4] Front combination lamp 2
7 A30DA2-80300 JE kT ¥ 4% Rear light adapter 1
8 A30DA2-80200 PIZEZE R Wire harness for roof guard 1
9 A30DA2-70200 HA14FE  Combination 1
10 A30DA2-60100 HETFFR  Integral switch 1
11 DT09G-DL124ED | HM|W\ Horn 1

12 GB/T5783 M8 X 20 Bolt 1
13 GB/T97.1 “F-#48 Washer 1
14 GB/T93 J#R8 Washer, lock 1
15 A30DF2-10100 XZEHRHLRE  Panel 1
16 GB/T823 RN IBETMS X 12 Screw 4
17 A35K2-40200 —fEJ] Rear lamp 2
18 A30C2-60500 IS 28 Reversing buzzer 1
19 GB/T5783 IZFEM6 X 20 Bolt 1
20 GB/T96.1 K#JE6 Washer 2
21 GB/T93 6 Washer, lock 1
22 GB/T6170 B2REM6 Nut 1
23 DT04G-LTD152 #ORIT  Caution light 1
24 T20G2-60500 Jl#IZN < Brake switch 1
25 Y25G2-80100 LA Vehicle harness 1
26 18074 I strapping tape 15
27 DZ03G-R1/2SY THRAE S Oil temp sending unit 1
28 T20A2-50500 KiEARIES  Water temperature sensor 1
29 A30DA2-60200 FHREIFIE Key switch 1
30 A30C2-90100 USB7t B 1 USB Charge interface 1

226




25,30RTC4-S2/S5

FD20,

Electric system

ARG

B

@ tn]
EEAL

& ]
N

zmm&

]
i}
2] EE e
2
4 O]
&
[
[ 2
J =]
]
&
| 8
&
@
G-, (. o | LERE
e (y GIETTT
T B o 7 <, 1) ) S
XlgE BT
@, Bk
45 % o
ke ox iR
B e
O G timviod] &
Hr
—A [aEEN0T |
—DHolw B
) DEE
WO O e
0N | WREEY
e
[—
ra.bg
O sy ™
i i
i i o]
FHLE
T _
|
EEEEEE e |z [Em @} 1)
1O o0 =1 O|O1+—O =0 440
ofo e ofo[ofHO [ ey Nng ! H
OTOTORIH OO10|O+—O Js¥. Of 20V ! g é\ !
FHUL ® AMwY o o S otolLis| | T BHT W
AT T T J
GuhE | BB EHE WRWEY DU |eRRE OLHES RN LHeR  mem wER | wE |00 e FiRH
1 O|OFO| |40
- | ofolofo] [ sss]
OfO1O|010| fu¥
® ® FHHL
R _Wme__ _gEw

227



HARG

Electric system

FD20,25,30RTC4-S2/S5

Fr 5 5 F AT 44 F K& HE
Item Part No Description Q’ty Remark

31 A30C2-40200 JE T Rear lights 1

32 A30C2-00801 SUFIF ISR Connecting line 1

33 A30C2-00802 ST I RIEREL Connecting line 1

34 A70S2-00900 2 W LT I¢ Emergency power off switch 1

35 A30DA2-80800 Je T 434 Rear tail light adapter 1

36 A30DA2-40100 HIZH4%] Front combination lamp 2

228




,30RTC4-S2/S5

25

b

FD20

Vehicle harness

LR

® (ve[sz[9e[Xsz[6e]oe]re e ee]re[se) @
a6 X e ze ®

o[<Jefe]or

®
=020z

L—Y9L9LL[% 7

] 12-8'2-A120Lrd & T¥e[8H.
BEE

e

B

o

SNy N

Vil

® &

001 |00}

1=2991Z]]

Gz

[FETepT

00S

0SHE

[ =]z
S 24 ]

[so.zzziora & |
TI-¢-120/rafe 7 arean]]

o

ERYYTEY

R

I
E 12€'9E 0L | EHY

BIHHER

18%)

B EBNER

FEdE

FREe

R
[Eeseronaz(en]

(s

[y e

229



i PRI

SCUTCHEON

230



Z
=
4

=

L i

—

=== +——|

i\
l

fo—[T]
U

L
17‘ -,
(¥

T

{

i
I

Al

il

i
|
I

\

231

16



N

Decal
FFe s T AT 44 FR Yy HE
Item Part No Description Q’ty Remark
1 “EPF” () Decal 2
2 GCI0001 LR ERRE Decal, safety 2 P Fihomeland
- GCIYO053 ARG Decal, safety 2 4h Fgo abroad
GCI10022 CE##iH  Decal 2 4 H go abroad
4 GCI0014 E MR Decal,sling 2 % Fihomeland
- GCIY 066 PR Decal,sling 2 4 Fl go abroad
5 GCI0028 “20” FHE Decal 2 2t
- GCI0029 “25” 7 Decal 2 2.5t
6 “LOGO” (K>  Decal 1
7 GCI01128 & FLI BT HI TG Power switch logo 2
8 GCI0005 Jo SN RIAE & B4 Decal,caution 1 M Flhomeland
- GCIYO057 JABNHT A B 24 Decal,caution 1 4 Higo abroad
9 GCI1127 VU IR EREY 42 Rough terrain forklift decal 1
10 “EFV” FRE Decal 1 N Hhomeland
- “% 7”7 Decal 1 [ 7} Figo abroad
11 GCI0008 INSEM AR Decal,fuel 1 P12 homeland
- GCIY060 T4 Ar g Decal,fuel 1 [~ F go abroad
12 GCI0013 B %At h8 Decal,tyre safety 1 P Fihomeland
- GCIY065 b bR Decal,tyre safety 1 [ 4t Fl go abroad
13 GCI0278 HERE 22 4 b8 Exhaust pipe safety signs 1 P Fihomeland
- GCIY277 HESE 22 4 bk Exhaust pipe safety signs 1 4h i go abroad
14 GCI0010 JIAE & 3 #5 f# Decal,adding hydraulic oil 1 M Filhomeland
- GCIY062 IV i A5 i Decal,adding hydraulic oil 1 4k Hlgo abroad
15 GCI0016 2% 1 EEN] 14854518 Decal, padlod mast space 1 M Flhomeland
- GCIY068 2% BN 1225 750A] Decal, padlod mast space 1 4h il go abroad
16 GCI0017 H = F Decal,notice thumb hand 1 W fihomeland
- GCIY069 W EF  Decal,notice thumb hand 1 41 go abroad
17 GCI0712 MR- B X 284 Name plate 1 " Hlhomeland
- GCIY713 WIAF T 8 X 28 Name plate 1 4 go abroad

18 GCIY273

Bl B T FRE Read instructions warning

232




Z
=
4

=

L i

—

=== +——|

i\
l

fo—[T]
U

L
17‘ -,
(¥

T

{

i
I

Al

il

i
|
I

\

233

16



N

Decal
Jr 5 A5 T 4R 5= #1E
Item Part No Description Q’ty Remark

19 GCIY272 B4R Fasten seat belts warning logo| 1

20 GCI0121 A FRR Warning logo 1 P flhomeland
- GCIY125 571 Warning logo 1 4hFgo abroad
21 GCI0726 B faj i 26542t Decal, Iubrication chart 1 2t[E A Hhomeland
- GCIY727 B 28 bR R% 2t Decal,lIubrication chart 1 2t[E 41 go abroad
- GCI0728 B faf 1t Z& A7 f42.5t Decal,Iubrication chart 1 |2.5t[E Py Fihomeland
- GCIY729 B4 B 28 bR 2.5t Decal,Iubrication chart 1 |2.5t[E4MHgo abroad

22 GCI0412 FRIFFR Decal 1 1 Flhomeland
- GCIY411 FRIFFR Decal 1 4} i go abroad
23 GCI0407 N 4415 F R Decal,Parking brake adjustment| 1 P filhomeland
- GCIY275 T 5 TR Decal, Parking brake adjustment| 1 [ 41 Ff] go abroad
24 GCI0004 il I FIFR R Decal 1 4 Flhomeland
- GCIY056 bR Decal 1 4} il go abroad
25 GCI10003 THE 24t bRk Decal,Iubrication chart 1 M Flhomeland
- GCIYO055 1 R4 E A5 Decal,Iubrication chart 1 4N go abroad
26 GCI0009 B % Wik % Decal,antifreeze liquid 1 P Ffhomeland
- GCIY061 B % Wik % Decal,antifreeze liquid 1 4+ go abroad
27 GCI0012 KR % A FR 8 Decal,fan safety 1 P flhomeland
- GCIY064 KB % 4=k h8 Decal,fan safety 1 [ 4} Ff go abroad
28 GCI0409 25 1E# A F5h Ban manned sign 1 M Filhomeland
- GCIY410 25 1 E# R Ban manned sign 1 4} go abroad

234




